For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 117

1t

_____ o _________' A

Ii\\\\\__“ ..ll......Jl
"
| “« ,m.."_" mmm
% / e
> m .\\ —-
o 9 ....uu“nn
[
23
=
o C
o O
M0
<o}
0 3
Z m M,
= llllll..l
n o ....__.
N O
~ = mwvv
— < \\
i

i

mm.___

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Air Cleaner & Connections

Page 2 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-19488-11010 1 Cleaner Assy, Air (For Components See
Separate Listing)
2 703-0953 1 Intake Assy, Air
3  703-0983 1 Bracket, Air Cleaner Support
4  735-3021 1 Pad, Isomount
5 710-3137 2 Screw, Hex Cap, M8-1.25 X 20 mm Lg GRS
6 736-0119 2 S  Washer, Lock, 5/16
7  736-3007 2 Washer, Int Ext Lock, 5/16 ID X .88 OD
8 726-3033 3 Clamp
9 735-3018 1 Hose, Air Intake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 117

1772 SIN 756,300 - 799,999
Air Cleaner Assembly

ey,
™

D)

f
» Sy
"/

Ty

ot e
A " o
fappem it
-

\

ol
57

i

,,w_ N
r_ll--l-
=

—
- ~
7 e

an‘ L v , \\\\\...

(o]

< 7

Apprran

WWW.mymowerparts.com

¢

\

prE

\
sy _\v

.



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Air Cleaner Assembly

Page 4 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-19488-11010 1 Cleaner Assy, Air (Includes Ref No. 2 thru 10)
2 1 Label - Not Serviced Separately
3 1 Label - Not Serviced Separately
4 1 Body Assy, Air Cleaner (Not Serviced
Separately)
5 KB-70000-11221 1 /P Element, Air Cleaner
6 KB-15221-92620 1 /P Bolt, Wing
7  KB-15221-94430 1 Washer
8 KB-15221-11410 1 Cover
9 KB-15221-11170 1 /P Gasket, Air Cleaner Cover
10 KB-15241-11160 1 /P Cover, Air Cleaner (Includes Ref No. 11 & 12)
11 1 Not Serviced Separately
12 1 Not Serviced Separately
13 KB-01222-50830 1 Screw, Hex Cap
14  KB-04512-50080 1 S  Washer, Spring
15 KB-02114-50080 1 /P Nut, Hex
16 KB-15371-11252 1 /P Band, Air Cleaner
17 KB-15371-11870 1 Cushion

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

P~

Page 5 of 117

\\\\ll SR

\“\l‘ NWMIIN“ v
\f 0%
7N

h \“““nnkv

<)
.,_ﬁuému_

e <t
p——
o \
% ‘\HMVLU_
=
~ “ulv
0_ /
M
nmuu, M \M“\\mu"u;_. /,
85 (& ) N\
Z 5 = \
< m N " //
‘ -
o S ,m“ \ \
——” m /A//ﬂlllll...llllll!. w //
o / / /,
\ Vri \
Fa ) \

™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Alternator Part 2

Page 6 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-15531-64122 1 Rotor Complete (Includes Ref No. 2, 3,4,5 &
6)
2 KB-15531-64110 1 Pulley
3  KB-15531-64040 1 Rotor
4  KB-15531-64140 1 Collar
5 KB-15531-74180 2 S  Bearing, Ball
6 KB-15531-74140 1 Shaft, Fan
7 KB-15531-64363 1 Stater Complete [Includes Ref No. 8 (Qty 2),
9,10,11,12,13 & 14]
8 KB-15261-93010 2 Screw, Round Head
9 KB-15531-64292 1 /P Starter
10 KB-15531-64072 1 /P Plate
11  KB-15531-74180 1 S  Bearing, Ball
12 KB-15531-93010 1 Screw, Round Head
13  KB-15531-64190 1 Clamp, Cord
14  KB-15261-64150 1 Collar
15 KB-15261-92030 1 Nut
16  KB-15261-94070 1 Washer, Spring
17  KB-15261-94020 1 Washer, Flat

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 117

1772 SIN 756,300 - 799,999

| W\

“‘ -~ nls,/luuﬁu-

|
=X

.‘.u,, AR
N\
.m_w..an., P -j %)
J; | | V CY
)
L 74748
/w P fA /
’...mHui, IE\L‘.“\ ,._

e

@ « )
rrrlwIMLMA
!.___vu_v/

¢ =~

™
-—

WWW.mymowerparts.com

m_mmmm
\

2

<y

Ll

Alternator, Water Pump Pulley & Belt

0




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Alternator, Water Pump Pulley & Belt

Page 8 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-15531-64013 1 S  Alternator (For Components See Alternator
Breakdown)
2 KB-15841-64420 1 /P Support, Alternator
3  KB-01123-50825 1 Screw w/Washer
4  KB-15841-91020 1 /P Screw w/Washer
5 KB-04013-50080 1 /P Washer, Flat
6 KB-01023-50616 1 Screw w/Washer
7  KB-15841-74250 1 Pulley, Water Pump
8 KB-01754-50610 4 Screw, Hex Washer Head
9 KB-15861-74280 1 /P Pulley, Alternator Drive
10 KB-15881-91030 1 Screw
11  KB-04015-50080 1 Washer, Flat
12 KB-15841-97010 1 /P V-Belt
13  KB-15841-91040 1 Screw w/Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 9 of 117

1772 SIN 756,300 - 799,999

Battery Tray

Ch

e

o) e ————
-

e
e e e

[ JIL]

. .\--.. .uga-

[T

!
\
lnnn“l\\ [

(1] w0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 10 of 117

Battery Tray
Ref#  Part Number Qty S/P/F  Description

1 703-0990 1 Tray, Battery
710-0642 4 /P Screw, Hex Wash Hd Tapp, 1/4-20 X .75 Lg
736-3000 2 Washer, Flat, .281 X .75 X .105 Thk
736-0329 2 S  Washer, Lock, 1/4

2 711-3142 2 Rod, Battery Hold Down

3  725-3133 1 Battery

4  759-3138 1 Cover, Battery w/Product Graphic
777-4491 1 Product Graphic - Battery Cover Danger

5 712-3044 2 Nut, Wing, 1/4-20

6  736-0142 2 S  Washer, Flat, .281 X .50 X .063 Thk

7 703-1078 1 Baffle, Heat

8 736-0270 2 /P Washer, Bell, .265 X .75 X .062 Thk

9 712-0107 2 S Nut, Hex Patch Lock, 1/4-20

10  723-3050 1 Seal, Heat Baffle, 22.0 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 117

0y g - _r_ﬂu-

o <t To)
N N ™~

-
@]
O
i2
S
™ p
& )
5
&=
>
e

i) &
- 2
‘_.Au w m‘mwy.. ,
v
(@)} w \ @
3 _,r e @
), AS *
g 3
& m .”.,“”. -/
! .-u I ‘.Il-
3% M\ e \v « O N\ ©
) © = Y
m = \ w uww L v — / ‘ﬂ J
n o T mmmm—— m,m __.V
~O
Z
N n
~n 2
N
il

L
-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Brakes & Connections

Page 12 of 117

Ref#  Part Number Qty S/P/F  Description
1  724-3000 3 S Pad, Pedal
2 703-0848 1 Pedal Assy, Brake
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
3 703-1393 1 Bracket, Parking Brake
4  720-3019 1 S  Grip, Parking Brake
5 736-3001 2 /P Washer, Wave, 1/4 Dia
6 712-0324 1 /P Nut, Hex Insert Lock, 1/4-20
7 732-3039A 1 Spring, Switch Operating
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
726-3000 1 /P Nut, Speed
8 710-3015 1 /P Screw, Hex Cap, 1/4-20 X .75 Lg GR5
9 712-0291 1 S Nut, Hex Center Lock, 1/4-20
10 748-3006 1 S  Lever, Brake
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
11 747-3023 1 /P Rod, Center Brake
714-0507 2 S Pin, Cotter, 3/32 Dia X .75 Lg
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
12 732-3010 1 S  Spring, Extension, .50 OD X 7.32 Lg
13  703-0223 1 Shaft Assy, Brake
14  703-0225 1 S  Arm Assy, Parking Brake Plate
715-0114 1 S  Pin, Spiral Spring, 1/4 Dia X 1.50 Lg
15  716-3001 2 S Ring, Retaining
16  703-0412 1 Pedal Assy, LH - Brake
715-3000 1 S  Pin, Spiral Spring, 1/4 Dia X 1.38 Lg
17 703-0416 1 Pedal Assy, RH - Brake
737-3000 1 S  Fitting, Lube, 3/16 Drive Type
18  711-3037 2 S Pin, Clevis, 3/8 Dia X 1.56 Lg
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
714-0507 2 S Pin, Cotter, 3/32 Dia X .75 Lg
19  719-3013 2 /P Clevis, Adjustment
20 747-3022 2 /P Rod, Brake
712-3001 2 S Nut, Hex Jam, 3/8-24 GR5
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
714-0474 2 S Pin, Cotter, 1/8 Dia X .75 Lg
21  732-3026 2 Spring, Extension, .66 OD X 3.3 Lg
22  759-3423 1 F  Brake Kit, LH - Caliper
23  759-3424 1 Brake Kit, RH - Caliper
24 719-3061 2 Bracket, Brake Mounting
25 736-3010 4 /P Washer, Flat, .406 X .812 X .134 Thk
26 703-0222 2 Bracket, Caliper Flange Mounting
710-3125 4 Bolt, Hex Patch Lock, 3/8-16 X 1.25 Lg GRS

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 13 of 117

i/
‘.m.num..__.m or
__\.\\w m

\

)
7z

G

»
‘
\\
N \\
AN !
\ ¥

23

y
\\

fll\X/Y

1772 SIN 756,300 - 799,999
Caliper Brake Assembly

@

}

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Caliper Brake Assembly

Page 14 of 117

Ref#  Part Number Qty S/P/F  Description
1 759-3423 1 Brake Kit, LH - Caliper
2  759-3424 1 Brake Kit, RH - Caliper
3  759-3185 2 S  Puck Kit, Brake
4  732-3042 4 S  Spring, Compression
5 710-0331 4 /P Screw, Hex Cap, 3/8-24 x 2.25 Lg
6 712-3054 4 /P Nut, Hex Lock, 3/8-24
7  710-3133 2 Screw, Socket Hd Shid, 5/16-18 x 1.25 Lg
8  712-3055 2 S Nut, Hex Top Lock Jam, 5/16-18 GR5
9 736-0344 4 S  Washer, Flat, .390 x 1.0 x .030 Thk HDN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

,,4,. LA

.l]: .\ + .

— " 3 l
u) \ ~ \ ,Vr- / R\
~ / — / d // g , . / ’ Al,. IIV'I . ..v
— \ \ \ \. ....,.M* AN V.n //./..Ln C,C
— e e O €
4= \ N // \ ) tlll.;_ - ur....nn..l..l
o \ . .\\ 7 N\ ,(_ C. _‘ N L e T
w0 o . &)
i A7\ /
() / ,m \ S
o) -
S \ /
\ PP R '
\ll v ‘-——y \- ““\‘ \‘v r

HY -
=2/ “w\\\ u,‘- )

AU
I\

m _h,”.ﬁm-w.
.|\ Y

s e B
Afl| I

iy
o -~
-

%__ﬁ_g L

555w

1772 SIN 756,300 - 799,999

Py N
— nm..uv_ SN
fud rl\wm“ U_ \m* TW
Dnuu A ’ \\uu,
> 7

uqua S \Mu_.__\.m
< NAARAT \ AN

)

e

©

O

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Camshaft Part 1

Page 16 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-16851-15550 6 Tappet
2 KB-15841-15110 6 Rod, Push
3 KB-15861-16010 1 Camshaft w/Gear (Includes Ref No. 4, 5,6 &
7)
4  KB-03410-50608 1 Screw
5 KB-15841-16510 1 Gear, Camshaft
6 KB-05712-00518 1 Key
7 KB-15841-16270 1 Stopper, Camshaft
8 KB-01023-50612 2 Screw, Hex Cap w/Washer
9 KB-15875-24013 1 Gear Assy, Idler (Includes Ref No. 10]
10 KB-15841-24980 1 Bushing
11  KB-15875-24370 1 Collar, Idler Gear
12 KB-15875-24320 1 Ring, Retaining
13  KB-15875-24250 1 Shaft, Idler Gear
14  KB-01023-50614 3 Screw, Hex Cap w/Washer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 17 of 117

1772 SIN 756,300 - 799,999

Clutch Breakdown

/
\

.__=___~ \
__n__-..

LN

o

X

'._l

)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999 Page 18 of 117
Clutch Breakdown

Ref#  Part Number Qty S/P/F  Description
1 717-3035 1 S  Clutch Assy, PTO
2  759-3469 1 Field Assy
3  759-3470 1 Kit, Rotor & Armature
4  759-3228 1 Mounting Accessories Hex Nuts Springs

WWW.mymowerparts.com



Page 19 of 117

"
. ( wv\\_ou
\ \ M) N

I~ & &y, .
- -It_xm ‘ | .w. mnn“mm\\ "

-

s .I\.'Lmﬂ“ /

e @ B
D 7 I

(§ioun E}Q ......... 7 mwuf\. w
ol { - ﬂ B

<\

&
\ >
™ ,_V..!..omm

,,N 5 &

o~ Y~ Y =
|V_\...Lh.,m A v -
.n.mm_. - ;“/ _w / /M\ . . Aﬁm

\L. - . - ...x\.. \ A

\ e

/ N !-Am )

\ N\t oY
NV A S
v,

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Cooling Fan

(]

- v.fl.. co “‘.\ﬂATlll. N
Muv ¢ m o~

. @
ww. i & \nuunuu.,iy

\ \\\ \\\\\1}]/. .\\\\ Aa —Y_Y
” o o
R \\\ | \\\ ‘\\ \“IDU v ‘ v 7
I~ 1944 A\ i /) /
™~ { ( .A/ (& ) A4 ( .m M.m,\
N ’ pL W
N T -
hm/U_ l\\li)/l.l.-rllﬂ.\\\MMM\ ﬂ /
— A /
L)

o~ { ww %..i!.i..!.

. f, \\
e\ 4
T

=)

e s 7

y ..-

[ ,lll‘-ﬁwuv \mylrll. y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 20 of 117

Cooling Fan
Ref#  Part Number Qty S/P/F  Description
1 759-3201 1 Bracket Assy, Fan [Includes Ref No. 10 (Qty
2) & 11]
2 710-0751 4 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
3 710-3129 1 S  Screw, Hex Patch Lock, 5/16-18 X 1.12 Lg
GR5
4 711-3136 1 Shaft, Fan
5 711-3137 1 Hub, Fan
6 714-0388 2 S Key, #61 HI-PRO, 3/16 X 5/8 Dia
7  736-0329 4 S  Washer, Lock, 1/4
8 736-3074 1 /P Washer, Flat, .344 X 1.12 X .125 Thk HDN
9 736-3078 1 /P Washer, Flat, .344 X 1.0 X .063 Thk HDN
10 741-0140 2 S Bearing, Ball, .75 X 1.625 X .437
11 750-3034 1 Spacer, .755 X 1.0 X 2.110 Lg
12 750-3035 1 Spacer, .755 X .94 X .150 Lg
13  KB-19488-74110 1 /P Fan
14 756-3043 1 Pulley, Engine, 2.38 OD
15  703-1050 1 Clip, Cable
16  710-3155 2 Screw, Hex Patch Lock, 5/16-18 X .88 Lg GR5
17 712-3057 3 S Nut, Hex, 5/16-24 GR5
18  736-0119 5 S  Washer, Lock, 5/16
19 703-0961 1 Bracket, Fan Mounting
20 703-0964 1 Bracket, Idler
21  710-3037 1 S  Screw, Hex Cap, 3/8-16 X 1.75 Lg GR5
22  711-3144 1 Spacer, .385 X .625 X .312 Lg
23  712-3000 3 S Nut, Hex Center Lock, 3/8-16 GR5
24  736-0169 3 S  Washer, Lock, 3/8
25  736-0140 1 S  Washer, Flat, .385 X .62 X .063 Thk
26  756-3032 1 Pulley, V-Idler, 3.06 OD
27  710-0514 2 /P Screw, Hex Cap, 3/8-16 X 1.0 Lg GR5
28  736-0308 1 Washer, Bell
29  736-0242 3 /P Washer, Bell
30 710-3139 2 Screw, Hex Cap, M8-1.25 X 40 mm Lg GR5
31 710-0772 1 /P Screw, Hex Cap, 5/16-24 X 2.0 Lg GR5
736-0119 1 S  Washer, Lock, 5/16
712-3057 1 S Nut, Hex, 5/16-24 GR5
32 710-0528 2 /P Screw, Hex Cap, 5/16-18 X 1.25 Lg
736-0119 2 S  Washer, Lock, 5/16
712-0267 2 S Nut, Hex, 5/16-18
33  736-3007 2 Washer, Int-Ext Tooth Lock, 5/16 Dia
34  710-0624 1 /P Screw, Hex Cap, 5/16-24 X 1.50 Lg GR5
736-0119 1 S  Washer, Lock, 5/16
712-3057 1 S Nut, Hex, 5/16-24 GR5
35 754-3022 1 V-Belt, Fan
36 710-3128 1 Screw, Hex Patch Lock, 5/16-18 X 1.25 Lg
GR5
37  710-0888 3 /P Screw, Hex Cap, 5/16-24 X 1.0 Lg GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 117

1772 SIN 756,300 - 799,999

Crankcase

[€e] iy}

) -y =
// e _ \\\\ w. V“NH \v 1/f

lllx ¢ mN {

— 7/ T2\ .w__ f FJ;
&N\ N A

/\....ﬂ{ /A A_me - S
/ / /
Ty ,/
Awwww WA
llll!l\‘\\ \ / \ /
AN
-I”'llny \N\\\\‘ /
7 \a
m”v,. “ Kuﬁ o ©
ANWIIPY /| oSy /e
N /. \ - \Y\_\ MW!/W V //. Lﬁ\u.hmiv“ mnwwfllli [

J\, .
NG~

‘r'/w-.

/ ~ / '
. \MU“\ \J _m ll\ / \ I..ur||\| -N
\\u.‘\nnn\\ - u.,iuﬁ.mmwuuuuuﬁuuwmr ,\hn\w/_ﬂ mmmvw
e - M,A\h.m.\wm =
€ 2R
A\ ) o o\
r..u““\.n. .H”_v //\
“‘l-.- ’ ﬂM/\ / " - [{o]
\\ll““v \\\\ \nmm“ \- ~ QI_ \ // wv..
E\w \ o) =2 O /
- , ~ I““ll“\\‘\ nmuwv = \\ AﬂmYo.lll ;
¢ nl ) _mH\A e \ ' -
\ - ® SNCA Y/
M\\q e /m.. /
N _\/m‘\n " yor B}
1..n\. £, ﬁi/ ” _ \ \nv/r )
1 Wv # .\ \ Y A A\ w -..IlJﬁNl\ / UUTTI!.-. w0
ol ” \ “ - ‘ -
J), = .v, VA A A 23 \“ 7 s
' s AN LI / . 3 \..
{ \ e <
v AN (e / A
; ) -W,\\ // A— / // Ilf
A" O N
R ~
@),
A‘nH\J s )
S <y
=P -
= " o
Nt “um. - u A
e - il - m
Em\\ |

<y

—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 22 of 117

Crankcase
Ref # Part Number Qty S/IPIF Description
1 KB-15872-01013 1 Crankcase Assy [Includes Ref No. 2 (Qty 3), 3
(Qty 5), 4 (Qty 2), 5 (Qty 5), 6 (Qty 3), 7,
2 KB-16851-96260 3 Plug - 5
3  KB-16851-96270 5 Plug - 1
4  KB-15451-96270 2 Plug - 2
5 KB-15261-96010 5 Plug
6 KB-15521-96020 3 Plug
7 KB-15521-96030 1 Plug
8 KB-15261-96160 1 Plug
9 KB-05012-00508 2 Pin, Straight
10 KB-05012-00814 2 Pin, Straight
11  KB-15221-33650 1 Pin, Pipe
12  KB-15231-33960 2 Pin, Pipe
13  KB-15221-33700 1 /P O-Ring
14 KB-15841-73020 1 Handle, Drain Cock
15 KB-16851-35010 1 Pump, Oil
16 KB-16851-35150 1 S  Gasket, Oil Pump
17 KB-15841-91050 3 Screw, Hex Cap w/Washer
18 KB-15841-35660 1 Gear, Oil Pump Drive
19 KB-05712-00408 1 Key
20 KB-02783-50100 1 Nut
21  KB-15841-39010 1 /P Switch, Oll
22 KB-17331-59190 2 Pin, Pipe

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 117

1772 SIN 756,300 - 799,999

Crankshaft, Pistons & Rings

o
v‘mmmum'/ i nhw-lmu_. -
o rm o 1.\

N \

e

1!

/
n\nnmmu \
, \mm..‘
l\\, \“\
..umummm_m
\
o
A e N
\\u_\vv\\ \\“luuw y /Y\\...

Ury /

)

/

l\\l...l
~k-,m,--“‘u_ ( m\n\
llfllll“llu\ AIM"l
\\ P ‘\ﬂn ~

V\\\\\...llr...l/I

e ————
-

S

o

S

e ‘“- \\‘ -

@

\l“J qstnny N e
¢ w N 2 Y Jmm.\  ancr-()) <
IIIIIII gt ‘\\\ - <
A “\\“\l u-”uu uunn..uy \\\ V ’ (o))
ﬁ,- n e

rli\\\n_wlv Lr\'\‘ ...\
s e
\ o,

\

/ n

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Crankshaft, Pistons & Rings

Page 24 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-15852-21110 3 Piston (Std)
KB-15852-21910 3 Piston (+0.5 mm)
2 KB-14541-21050 3 Ring, Piston (Std)
KB-14541-21090 3 Ring, Piston (+0.5 mm)
3  KB-15841-21310 3 /P Pin, Piston
4  KB-14601-21330 6 /P Ring, Retaining
5 KB-19036-22010 3 Rod Assy, Connecting (Includes Ref No. 6, 7
& 8)
6 KB-15841-21980 3 /P Bushing, Piston Pin
7 KB-16851-22140 6 Bolt, Connecting Rod
8 KB-19036-22310 3 S  Bearing, Connecting Rod (Std)
KB-15841-22970 3 Bearing, Connecting Rod (-0.2 mm)
KB-15841-22980 3 Bearing, Connecting Rod (-0.4 mm)
9 KB-15861-23010 1 Crankshaft Assy [Includes Ref No. 10 (Qty 3)
& 11]

10 KB-07715-03207 3 Ball

11  KB-19215-23280 1 /P Sleeve, Crankshatft

12 KB-15841-24110 1 Gear, Crankshaft

13  KB-05712-00515 1 Key

14  KB-15841-23470 1 S  Bearing, Crankshaft Main (Std)
KB-15841-23910 1 S  Bearing, Crankshaft Main (-0.2 mm)
KB-15841-23920 1 Bearing, Crankshaft Main (-0.4 mm)

15 KB-15841-23480 2 Bearing, Crankshaft Main (Std)
KB-15841-23860 2 Bearing, Crankshaft Main (-0.2 mm)
KB-15841-23870 2 Bearing, Crankshaft Main (-0.4 mm)

16 KB-15261-23480 1 S  Bearing, Crankshaft Main (Std)
KB-15261-23930 1 Bearing, Crankshaft Main (-0.2 mm)
KB-15261-23940 1 S  Bearing, Crankshaft Main (-0.4 mm)

17  KB-15261-23530 2 /P Bearing, Side (Std)
KB-15261-23950 2 Bearing, Side (+0.2 mm)
KB-15261-23960 2 Bearing, Side (+0.4 mm)

18 KB-15261-23540 2 /P Bearing, Side (Std)
KB-15261-23970 2 Bearing, Side (+0.2 mm)
KB-15261-23980 2 Bearing, Side (+0.4 mm)

19 KB-15841-23250 1 /P Collar, Crankshaft

20 KB-15881-23310 1 Slinger, Crankshatft Oil

21  KB-04811-16220 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(]

—— et

~ \ o))
i =
—
©
Lo
(V]
(6]
(@]
@© -
s .
\ A 77\ \\ \wM””””
\ SN PN\ \\
- O NVAN \( ,,m N
N A..:, N\ / / 3 y ‘ \_ A /”/
- /,,, / N/ \ \v@_N L/A A/ \\N\HH/...A.,-/ 0 )/H/
| “L. .\ﬂm o /X ,.,.,,, X o / \ A //, /.
O\ o :,,/, ,--HHH” 2 A O\
8@.@ {9, INA W\ VA INNE NV N\
. /‘. a y”””_,? Ao%\ N\ ...----”-L ,,j .C ﬁ) /l
,,, ﬂyw f\Y/w"m,,,v \mJ\ o, ANGN D N .o_
VAYA N ..m. .,
a0\ uﬂm Uy M\ O\
e W\ .,.k N (A A\ N\ ,
o —@I DN M/--“ ,, t v 0 k%\ - /,,, /A C,r
/,/ ,,.. ~ C\, ,, ,A.-,/_
/”w. o~ , \ \ “)m.\y \.....\\ /nﬂ\\...— \
|||||| .\
- — - NG o Z ,r» ¥ e ._j,a
\ /”/ L‘ ux } \\..“---V., 1}: n
_,_u //” w _rv \ \\“w_.nv
- /, SyY/= .ﬁ\\i
o /r\ ,r...\ SEY
& \0) c o e 0
S V / \““\ \ ‘h
~ ,,””” _ / kuﬁn \““\ \
e ,; N& 4
™ g/ m\
6’ o] Illll..'N Liil\
n © \
8 \
Z \
% m \,unnuuuu,ur.i
N “ p—-"
_”_ nwl - ;Ill...vm Amwu.\v s

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999 Page 26 of 117
Cylinder Head
Ref#  Part Number Qty S/P/F  Description
1 KB-15841-01750 2 Hook, Engine
2 KB-01123-50814 2 Screw, Hex Cap
3  KB-19498-03040 1 Head Assy, Cylinder [Includes Ref No. 4,5, 6
(Qty 3), 7 (Qty 3) & 8]
4  KB-15321-96260 1 Plug
5 KB-15261-96010 1 Plug
6 KB-15841-13540 3 /P Guide, Intake Valve
7  KB-15841-13560 3 Guide, Exhaust Valve
8 KB-31351-32830 1 /P Switch, Temperature
9 KB-15261-03370 2 Plug
10 KB-14601-03450 14 /P Bolt, Head
11  KB-15875-03310 1 S  Gasket, Head

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 117

1772 SIN 756,300 - 799,999

Drive Line

e
\nuu“lll”l o

2 N e
/BN

A\Q ‘Q N n,\

/.mov

e O

A||-|I\ -

 — ¢

| lr\u/

\-%

l ol

n._ \Il

S , | MMMEV gﬂ@- WHHHHH \

u

=

NN
e 1 L
<M T

Praa N R

Y WY L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 28 of 117

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 717-3034 1 Pump, Hydrostatic NOTE: For components
see listing of parts under details of hydrostatic
pump
710-3120 4 Bolt, Hex Patch Lock, 3/8-16 X 1.5 Lg GR5
2 721-3004 1 S Gasket, Front
3 723-3014 1 S  Filter, Oll
4  721-3005 1 S O-Ring, 5/8 OD Tube
5 727-3009 1 /P Connector, 37 Degree
6  727-3027 1 Tube Assy
7  703-1066 1 S  Coupling Assy (Includes Ref No. 8)
710-3037 2 S  Screw, Hex Cap, 3/8-16 X 1.75 Lg GR5
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
712-3000 2 S  Nut, Hex Center Lock, 3/8-16 GR5
715-3004 1 S  Pin, Spirol Spring, 1/8 Dia X 1.25 Lg
8 741-3004 1 S  Bushing, Ball
9 722-3000 4 /P Disc, Flexible
10  748-3003 2 Arm, Coupling
710-0520 2 /P Screw, Hex Cap, 3/8-16 X 1.50 Lg GR5
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
712-3000 2 S Nut, Hex Center Lock, 3/8-16 GR5
715-3005 1 S  Pin, Spirol Spring, 3/8 Dia X 1.75 Lg
11  703-1462 1 F  Clutch Assy, Drive Shaft (Includes Ref No. 12)
736-0267 2 S  Washer, Flat, .385 X .87 X .06 Thk HDN
712-0214 2 S Nut, Hex Top Lock, 3/8-24
703-1434 1 Fan, Cooling
703-1415 2 Spacer, Fan
712-0107 2 S Nut, Hex Patch Lock, 1/4-20
12 738-3063 1 Shaft, Drive
13  703-1005A 1 S  Bearing Assy, Engine Coupler
710-3138 3 /P Screw, Hex Cap, M8-1.25 X 16 mm Lg GR5
736-0119 3 S  Washer, Lock, 5/16
14  710-3037 2 S  Screw, Hex Cap, 3/8-16 X 1.75 Lg GR5
726-3028 2 S Retainer, Bolt, 3/8 Dia
736-0185 2 S  Washer, Flat, .406 X .75 X .06 Thk
712-3000 2 S  Nut, Hex Center Lock, 3/8-16 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

IIIIIIIII e
\\\\\\
N~
—
o |
“—
w
o it
o)) st 1 ot T ——
2 Nog—rr” —2
e £
o
©
o

LEl
., \
~

\,.,ﬁu. {

[4p)

e

[+¢]

O

-—

<t

1772 S/N 756,300 - 799,999
Drive Shaft & Clutch

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Drive Shaft & Clutch

Page 30 of 117

Ref#  Part Number Qty S/P/F  Description
1 712-0107 8 S Nut, Hex Patch Lock, 1/4-20
2 703-1415 1 Spacer, Fan
3 703-1434 1 Fan, Cooling
4  738-3063 1 Shaft, Drive
5 710-3013 4 /P Screw, Hex Cap, 1/4-20 X .50 Lg GR5
6 703-1430 1 Cover Assy, Clutch
7  748-3022 2 Bearing, Flange
8 703-1477 1 Hub Assy, Clutch [Includes Ref No. 9 (Qty 2)]
9 731-3067 2 Damper
10  715-3035 1 Pin, Slotted, Roll, 1/4 X 2.25 Lg
11  703-1433 2 Shoe Assy, Clutch [Includes Ref No. 12 (Qty
2) & Ref No. 14]
12 715-3013 4 Pin, Spirol Spring, 1/8 Dia X 5/8 Lg
13  732-3052 2 Spring, Extension, .31 X .85 Lg
14  731-3068 2 Bumper
15 736-0188 1 /P Washer, Flat, .760 X 1.49 X.06 Thk Hdn
16 703-1428 1 Housing, Clutch
779-3417 1 Label, Clutch Dust
17  711-3225 2 Spacer, .385 X .88 X .25 Lg
18 710-3174 2 Bolt, Ribbed Neck, 3/8-24 X 1.5 Lg GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 31 of 117

1772 SIN 756,300 - 799,999

Electrical

[ o B—

- \m

[«)]
[l
d
.Aﬂ
=
................... 2
-
\\\\ )
\-\ ul w
- 2. T
»A/.l.1.14/ [ — Y \\\\ 5
ANARERA , - -~ o~ :
\ " 1
Ay -\-\.Vl -
, \.mmz. =
// Vi X
! e =
S
TN,
\ o
N L N N R s N
!
e g o Ny I ﬁw
==y - _Y S T Ay ’ e
W = G V., 4 ‘\ /v
2 A\ NI ™ i M ~
- \ |||||||||||||||||||||||| N . ! o 'Y \ xmu..r.ir
R4 WO S,
N, T —~ g
I F TN e A — \\\\““wv A
RN e
/Jn/ NN r[«\ sl P
e, SRS
Wi/ NS
“\\ \; / \ =K ) 9
e/ /@0 | mmmx
/lﬂl...w.. /' //
4 B _m e () \.
| K A 5 \ - \, -
[ e ——— IAY N \ ol \
, N 'p (& j e ————— / "\ ! ~
e ~ y, . fand MT?IIII...-....IIIIIV. -
.‘Uv ! -’ "~ — P~
——— ; . x ) ™~
%7 y o

w

A\
[

Jo—-———-—

o~
\\ pE===a
@ Am Ww
III

WV |

[Ty
(a2l

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 32 of 117

Electrical
Ref#  Part Number Qty S/P/F  Description
725-3132 1 Harness, Wire
1 725-3023 1 S  Ammeter
2 KB-19488-83030 1 /P Gauge, Water Temperature
3  725-3058 1 S  Hourmeter
4  725-3153 1 Indicator Lamp, Glow Plug (Includes Ref No.
6)
5 725-3134 1 Light Assy, Oil Indicator (Includes Ref No. 6)
6 725-3125 2 Bulb, Light
7  725-0893 1 S  Switch, PTO
8  736-3003 1 /P Washer, Flat, .531 X .680 X .054 Thk
9 712-3014 1 /P Nut, Hex, 1/2-27 X 1.00 Thk
10 KB-66704-55120 1 S  Switch, Key (Includes Ref No. 11)
11 KB-66711-55140 1 S  Key, Ignition (Set of 2)
12 725-3087 1 S  Light Switch w/Nut
13  KB-19267-64600 1 S  Regulator
14 725-3090 1 S  Circuit Breaker
736-0147 2 S Washer, External Lock, #10
712-0349 2 /P Nut, Hex, #10-32
15 731-3038 1 Bracket, Circuit Breaker
16  710-0606 2 /P Screw, Hex Cap, 1/4-20 X 1.50 Lg
736-0329 2 S  Washer, Lock, 1/4
17  712-3052 2 /P Nut, Hex Insert Lock, #4-40
18 710-3112 2 Screw, Hex Mach, #4-40 X .75 Lg
19 725-3066 1 S  Switch, Reverse
20 725-0994 1 S Wire, Electric, 14.0 Lg - Black
21 KB-68371-51210 1 /P Pump, Electric Fuel
22  725-0894 1 S Relay
23  710-0751 2 /P Screw, Hex Cap, 1/4-20 X .62 Lg GR5
24  736-0222 2 S  Washer, External Lock, 1/4
25  736-0329 2 S  Washer, Lock, 1/4
26  712-3006 2 /P Nut, Hex, 1/4-20 GR5
27  725-3060 1 S Switch w/Nut
28  735-3006 1 /P Boot, Switch
29  725-3019 2 Cable Assy, Tail Light
30 725-3020 2 S  Bulb, Light
31 725-3018 2 Lens Assy, Tail Light
710-3003 4 /P Screw, Pan Hd, #8-32 X .75 Lg
736-3018 4 Washer, Int Ext Lock, #8
712-0142 4 /P Nut, Hex Mach, #8-32
32 732-3011 2 S  Spring, Headlight Retaining
33  725-0222 2 S  Headlight
34  703-0166 2 /P Retainer, Headlight
710-3003 4 /P Screw, Pan Hd, #8-32 X .75 Lg
712-0142 4 /P Nut, Hex Mach, #8-32
35 KB-15694-65990 1 Timer, Light
36  725-3156 1 Harness, Lamp Timer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 33 of 117

1772 SIN 756,300 - 799,999

Engine Controls

a_
-

,.””,,

)

A ﬁ!..v

WWW.mymowerparts.com

\\\\\\\.__.\
N
‘._ . R I'
—) AR
\\\ L (T .ll.n— ’ _/r _.I.
¢ ‘_\_...ll....— ‘I zr ‘f_ \ \ __r_.._..r,
\ (TR
V v ) v N - _ﬂ_
\\ [ ‘l.- I-__.
/) AR
& ‘,.._R: S
- T 4,__
\ _\_ .\’_An‘___ _ *

/s \ s



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999 Page 34 of 117
Engine Controls

Ref#  Part Number Qty S/P/F  Description
1 746-3012 1 Cable, Shut-Off
2 746-3013 1 S Cable, Throttle
3  726-3036 2 Clamp, Conduit
4  710-0436 2 S  Screw, Hex "B" Tapp, #10 X .62 Lg
5 710-3008 2 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
6 703-1002 1 Bracket, Control
7  712-3009 2 S  Nut, Hex Center Lock, 5/16-18 GR5
8 736-0264 4 S  Washer, Flat, .344 X .62 X .063 Thk

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Engine Mounting

Page 35 of 117

_,{

v

~—

A

_ flk

)]

40}

-~

o
)

il

<

™ v

/
S AAVS T 9
T RSt e W
\0 0l \T& \ 0 I\
O o\ LT W :
\ A/ \@ A \
/m“\ & \\\y, ' / ) S
S — nnnnnnuv ) \\\\\ /// rr%.”)ﬂ”/ ._ﬁhw
| , l/
PR v 2
/ N\ \ )
TR %
(o \ \ \7 O
\ O\ \
,,, i\ \ \ =
/ 4”/ ,4””, // O
// /7 /,, / ,ﬂ / m
A \ /,” / ” >\
\ \\ /w £
/ \ Avwwunﬂuunuuiuunﬁ //// A/ :
/_e ,w , /,//
\ \\
\ §
/ /
/i
" \ ,AA\ \M
// // \/m“mu
/ // \\ aww
\ \s /)
\ ”// /I
/ /””/ \%---AA\ \“m.
\ ,VV‘\”\“VY_,T-WWM.“““\
\
/nmnﬁ\v



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999 Page 36 of 117
Engine Mounting

Ref#  Part Number Qty S/P/F  Description
KB-D640B-1 1 Engine Assy

1 703-0981B 1 Mount, Engine & Radiator
2  710-3005 4 /P Screw, Hex Cap, 3/8-16 X 1.25 Lg GR5
3 736-0169 8 S  Washer, Lock, 3/8
4  703-0959 1 Plate, LH - Engine
5 703-0960 1 F  Plate, RH - Engine
6 710-3136 8 Screw, Hex Cap, M10-1.25 X 25 mm Lg GRS8
7  736-3076 8 Washer, Lock, 10.2 mm
8 722-3006 4 S Isomount
9 710-3011 4 /P Screw, Hex Cap, 3/8-16 X 2-1/4 Lg GR5

10 712-3017 4 S Nut, Hex, 3/8-16 GR5

11 736-0227 4 S  Washer, Flat, .390 X 1.50 X .134 Thk

12 736-3072 4 /P Washer, Isomount, .38 X .93 X .110 Thk HDN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Fenders

Page 37 of 117

i
l
A.““'m“ “WWWWWVV
AL
.
.
i
v/
o™ 2, _ \
) “““kw \ To)
N ;
\ /[ ‘
| \ \f\ AA \
N A 7Y
A N\Y /o BN
. / “““wmwwwwv (“\ . \ .\“\y/ e \@m_ \\.L//
. o\
m“““““\mm\wv e\ AT e Y
N SN/ YN
A&““mmww““““. / .,\\ ‘ww.. /A\ q,\nu\ / \“\ / mm\ G / 1)
A&NNN\“\\ — [ | \\m \mth, N/ /wa\ / \\ [ © o\ , .
&\ A\ N r
4 \\ /._ ,,./ AA \\ /\ \\ A\
/N W fo ! \
/ \ ,4”/ /]
/ \ /// \ .\
A / /,.r( 0 \\
,// // /// \ -
\ \ ; |
//// ™ me \vm“m“
/ \.I/, \
/, \A\- /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 38 of 117

Fenders
Ref#  Part Number Qty S/P/F  Description

1 703-0064 1 Fender
710-3017 2 Screw, Hex Cap, 3/8-16 X .50 Lg GR5
736-0169 2 S  Washer, Lock, 3/8
710-3092 6 Screw, Hex Flange Lock, 5/16-18 X .75 Lg

GR5

712-3009 6 S Nut, Hex Center Lock, 5/16-18 GR5

2 703-1042 1 Cover, Hydro Center w/Hole
723-3041 1 Bushing, Snap, 3/4 1D
710-3000 1 S  Screw, Hex Cap, 3/8-16 X .75 Lg GR5
736-0185 1 S  Washer, Flat, .406 X .75 X .063 Thk

3  723-3006 1 /P Pad, LH - Foot

4  723-3007 1 /P Pad, RH - Foot

5 703-1454 1 Support, Front Fender
710-3008 2 /P Screw, Hex Cap, 5/16-18 X.75 Lg GR5
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Lg

6  723-3042 1 /P Bushing, Snap, 7/8 ID

7 703-1456 1 Support, LH - Rear Fender
710-3180 2 /P Screw, Hex Cap, 5/16-18 X 1.75 Lg GR5
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Lg

8 703-1457 1 Support, RH - Rear Fender
710-3180 2 /P Screw, Hex Cap, 5/16-18 X 1.75 Lg GR5
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk

9  750-3048 4 Spacer, .39 X .88 X 1.00 Lg

10  735-0199 6 S  Bumper, Rubber
11 703-1346 1 Strip, Trim, 39.38 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 117

1772 SIN 756,300 - 799,999

Flywheel & Starter

w_,1u1qxuv%n%_sm@g

s www.w y

ﬂ ,
S N Y
st TN,
0N 4

N\ _/

] A _ﬁn\

\A_uv o) ~
X C)

7
\\_\

e e o
- R
N ———
[tl]ll ll\l

<

= J g

.
| 1] }
Q00,04 A

W

\
o \
mm‘_..mwwwy 3\ /
w\\wnur?f er!,......!i/ /
mx g A /e
J XD/
A . T \ ¢ > o

,ﬂmﬂ, 5 ) .wmaﬂ_.

rr————,
T,
Rt

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Flywheel & Starter

Page 40 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-19462-25013 1 Flywheel Assy (Includes Ref No. 2)
2 KB-15841-63820 1 Gear, Ring
3  KB-15852-25160 5 Bolt, Flywheel
4  KB-15841-04620 1 /P Plate, Rear End
5 KB-01123-50816 10 Screw, Hex Cap w/Washer
6 KB-15852-63010 1 /P Starter
7 KB-01153-50828 2 Screw, Hex Cap w/Washer
8 KB-02156-50080 2 Nut, Hex
9 KB-04512-50080 2 S  Washer, Lock

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 117

1772 SIN 756,300 - 799,999

Frame

S—

™~

mm W—
{
H_V-\
ST S ,
‘,.4/6 / a/
,1,, o Any,,
n D\
(=] / V.
A /
W \
, \WN
N /..7/
@ N oA\ \
V_‘amw /”/ S ///,,/ © _.nu \n”,..u“.
\ //II ./ /, / y, _ﬂ..l.” 0 \ \ \,1[.
NN

\
\\\\

,,,,”,.mmw,,,
N -
o NS
/ \h W Ry \
E--.,n‘ . \ O
[ A
/ { Klll.._ /III ™
,,/ln// //”,/ \
N Y /
\ ' N ..II/
/HU,”,,, ™ a“p
AN \ s
\ \ ..A/ /u””// T
\9/5/ ,zi,hx \ %éfﬁ
\ \ | / / //// /”I, \ \ \ \ N-i..llll...!_.! o
/] ,W,,,. A\Y ,”my \ \\ / \
\\ ,ﬂVh// ,hH,, ,,FJV \ o mw.\\ \ v
l / / \\‘..Illll.l]._ll \\ ‘l‘-“\
/A,/ VT---.....--MN A g ) .\\}! \ﬁ\ d
,V,,,,. \\\ e/
\\
\\\ / £
\V/\
/ “ \
\ / /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 42 of 117

Frame
Ref#  Part Number Qty S/P/F  Description

1 703-0234 1 Frame Assy
711-3005 2 /P Bushing, Front Axle Pivot Pin
711-3009 1 Hub, Lift Handle Stop
779-3334 1 Label, Do Not Tow

2 703-1726 1 S  Latch Assy, Quick
711-3010 2 S  Pin, Clevis, 3/8 Dia X 1.06 Lg
714-0507 2 S  Pin, Cotter, 3/32 Dia X .75 Lg

3  732-3002 1 S  Spring, Latch

4  738-3001 2 S  Bolt, Shoulder
736-3003 2 /P Washer, Flat, .531 X .688 X .054 Thk
736-0272 2 S  Washer, Flat, .510 X 1.0 X .060 Thk

5  759-3454 1 Cover, Frame w/Graphic
779-3494 1 Graphic, Caution
710-3007 4 /P Screw, Hex Wash Hd Tapp, #12 X .38 Lg

6  726-3013 1 Clip, Steering Bracket Cable

7  726-3008 2 /P Clip, Cable
710-3039 2 /P Screw, Hex Cap, 5/16-18 X .50 Lg GR5
712-3004 2 S  Nut, Hex Flange Lock, 5/16-18

8 723-3042 1 /P Bushing, Snap

9 710-3182 2 Screw, Adjustment, 1/2-20 X 1.0 Lg GR5
712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 117

1772 SIN 756,300 - 799,999

Front Axle

8

w Nsa_..A

o

P

A
/

o~

&
nua

‘ vl

“

0|Il...ll-..|llllN'
fi

dom-
i ‘mm-- —5

A

g

"y,
mam!

FIarzs

!

|
o

W-Ill ,llll‘ﬂL £

. &
..m

Vhllrllle

p’

(Dm0 §

i
/

P,

— g

S \ \

||..||||...fL( v_wmrr..,.,.‘m

|

al

;

l(

\

(=]
o

‘,am‘

"ol
Vi

K

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/IN 756,300 - 799,999 Page 44 of 117
Front Axle
Ref#  Part Number Qty S/P/F  Description
1 759-3271 1 Axle Assy, Front [Includes Ref No. 2 (Qty 4) &
3 (Qty 3)]

2  741-3005 4 Bushing

3  737-3000 4 S  Fitting, Lube, 3/16 Drive

4  710-3019 1 /P Bolt, Hex, 3/4-10 X 5.0 Lg GR5 w/Hole

5 703-1445 1 S  Knuckle Assy, LH - Steering

6 703-0275 1 /P Knuckle Assy, RH - Steering

7  711-3053 2 /P Tie Rod

712-3001 2 S Nut, Hex Jam, 3/8-24 GR5
712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5

8 723-3015 2 S Ball Joint, 1/2-20

9 723-3016 2 S  Alignabal End
10 710-3111 2 /P Screw, Hex Cap, 3/8-16 X 1.5 Lg GR5 w/Hole
11  759-3452 1 Steering Lever w/Fitting (Includes Ref No. 3)
12 711-3048 1 /P Pin, Steering Pivot
13 714-0111 2 S Pin, Cotter, 3/32 Dia X 1.0 Lg
14  716-3002 1 Ring, Retaining
15  736-0921 2 S  Washer, Lock, 1/2 Dia
16  712-3012 2 S  Nut, Hex Castle, 1/2-20 GR5
17  736-3027 1 Washer, Flat, .531 X 1.75 X .090 Thk
18 710-3043 1 Screw, Hex Cap, 1/2-13 X .75 Lg GR5
19 712-3011 1 Nut, Hex Castle, 3/4-10
20 714-3001 1 S Pin, Cotter, 1/8 X 1.5 Lg
21  710-0152 1 S  Screw, Hex Cap, 3/8-24 X 1.00 Lg GR5
22 736-3039 1 S  Washer, Flat, .406 X 1.5 X .112 Thk
23 719-3065 1 Arm, Steering
24  710-3083 1 /P Screw, Hex Cap, 5/16-18 X 1.38 Lg GR5
25  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5
26 714-3004 2 Pin, Cotter, 3/32 Dia X 1.25 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 117

1772 SIN 756,300 - 799,999

Front Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 46 of 117

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3019 2 S  Tire, Soft-Trac, 18 x 8.5 x 8
1 734-3085A 2 Wheel Assy, Front [Includes Ref No. 2, 3 & 4]
2 737-0280 2 S  Fitting, Lube
3  734-3068 2 S  Valve, Tubeless Air
4  777-8680 2 Label, Inflation
5 741-3002 4 S  Bearing, Wheel Ball
6  736-3027 2 Washer, Flat, .531 x 1.75 x .09 Thk
7  710-3044 2 S  Screw, Hex Cap, 1/2-13 x .75 Lg GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 117

1772 SIN 756,300 - 799,999

Fuel Filter

(Y

Y{—

—
l...A\A.. _ntumv I“m“””.‘ vmnu'...l
1...../ Ar ““I g
o |
ol " e’ ek
.r .rm \ Af. Imummm l.n.“

e ~F

-

r.m.\ I 1

Uy =T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999 Page 48 of 117
Fuel Filter
Ref#  Part Number Qty S/P/F  Description
1 703-0987 1 Bracket, Fuel Filter
2 710-0378 1 /P Screw, Hex Cap, 5/16-18 X 2.5 Lg
3 710-0376 2 /P Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
4  712-0267 2 S Nut, Hex, 5/16-18
5 736-0119 2 S  Washer, Lock, 5/16
6 KB-19204-43010 1 S  Filter, Fuel (For Components See Separate

Listing)

WWW.mymowerparts.com



9623 or 606-561-4983

6/8-

For Discount Cub Cadet Parts Call 606

Page 49 of 117

1772 SIN 756,300 - 799,999
Fuel Filter Components

-

.
.
III.:‘!\A.-I{I]II... IIIII lv

e

E— Ty /
/uhn\“unn o
11!..‘ ”m”v \n_nv ;uuw
\ & /
/ ...iﬁmwwww \\\ —-Tllllllllll.._.ll. [ -
& /

& L7 N\

™ v. A\ ~ gt ———F

g

on

o8]

g

w\__“m._ﬂl.yv

u‘naw, ““— ..ag_ ,
e
\

M)
SN

p

| m

vmun

_
"... ..\___ /

]

e

L.
."..I..Vl_/




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999 Page 50 of 117
Fuel Filter Components
Ref#  Part Number Qty S/P/F  Description
1 KB-19204-43010 1 S  Filter, Fuel [Includes Ref No. 2, 3,4,5,6, 7, 8,

9, 10, 11, 12, 13 (Qty 2), 14 (Qty 2) & 15

2 Not Serviced Separately (Order Ref No. 1)
3  KB-14301-43522 /P Lever, Cock
4 Not Serviced Separately (Order Ref No. 1)
5 KB-14301-43820 /P Spring, Valve
6 KB-14301-43830 Screw, Lever
7  KB-14301-43840 O-Ring, Lever
8 KB-19164-43070 S  Cup, Filter
9 KB-14301-43590 Ring
10

KB-14301-43650
11  KB-15231-43560
12 KB-04811-00100
13 KB-15231-43283
14  KB-04810-00060
15 KB-66706-58310

S  O-Ring, Filter Cup
/P Element
/P O-Ring, Filter
/P Plug, Breather
/P O-Ring
Label, Fuel Filter

PNONNRRRRPRRPRRRRERRRR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

,ﬁ \
am, \
=\ \
\ /”””"uh”/y -"Vr // J©

e

\ e

Page 51 of 117

P
Y

\\\lmj.ilm, /‘MMHAJ ”n, \\\A,

\ ‘ \ \ //, ,n / e d
\ W \ 3
\ / \ /gw? \ =

[Te) \

\

P

\ V= _. / e
\ \\A
\ \\\\\ /
i N\
A \\A/ y \\A/
, ;Illr/i p \\. l / y P /
p \\\ , \\.\. —— 7!7'1 4/. \\\ //
\“ y IUN\ A .
\\ 7 — /W \
74 ' h n— , \
[ B R
/ Sl . N~
/ !
\ \, / \\ /IHHU/ p \\\
\ \\ Va , \\A,,
\ \ N\\\ 4 w0
N i
A/ \\ /5 ““ o /:
\ \\ \““\ 0 @
172 i mn“u..v- ..... --,V

/”.P - Kn ﬂllll.-.-nlll\

= Sy \\ S
) ~ ..., /: o W WWA
,‘ ' ~A” A |_1, Ny

“ \

Ilﬂ xn‘.\ T ‘
LN wY
/////:krr
~——

Fuel Filters, Electric Pump & Hoses

1772 SIN 756,300 - 799,999

-/ ’
Vo my 7

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Fuel Filters, Electric Pump & Hoses

Page 52 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-68371-51210 1 /P Pump, Electric Fuel
710-0258 1 S  Screw, Hex Cap, 1/4-20 X .62 Lg
736-3006 1 /P Washer, Int Ext Lock, 1/4 X .75
736-0329 1 S  Washer, Lock, 1/4
712-0287 1 S Nut, Hex, 1/4-20
710-0759 1 Screw, Hex Cap, 5/16-18 X .62 Lg
736-0119 1 S  Washer, Lock, 5/16
712-0267 1 S Nut, Hex, 5/16-18
2 1 Line, Fuel Pre-Filter to Electric Pump - 4.5" Lg
(Order Bulk Fuel Line Part No. 759-3330, 10 Ft
Lg)
726-0146 2 /P Clamp, Hose
3 723-3041 1 Bushing, Snap, 3/4 ID
4  KB-13351-43010 1 S  Pre-Filter, Fuel
5 1 Line, Fuel Engine to Tank Return - 72.5" Lg
(Order Bulk Fuel Line Part No. 759-3330, 10 Ft
Lg)
726-0146 2 /P Clamp, Hose
6 1 Line, Fuel Pre-Filter to Tank - 44" Lg (Order
Bulk Fuel Line Part No. 759-3330, 10 Ft Lg)
726-0146 2 /P Clamp, Hose
7 1 Line, Fuel Filter to Injection Pump - 8" Lg
(Order Bulk Fuel Line Part No. 759-3330, 10 Ft
Lg)
726-0146 2 /P Clamp, Hose
8 KB-19204-43010 1 S  Filter, Fuel
9 1 Line, Fuel Filter to Electric Pump - 16" Lg
(Order Bulk Fuel Line Part No. 759-3330, 10 Ft
Lg)
726-0146 2 /P Clamp, Hose
10 703-1080 1 Bracket, Fuel Pump Support
710-0258 2 S  Screw, Hex Cap, 1/4-20 X .62 Lg
736-0329 2 S  Washer, Lock, 1/4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 117

1772 SIN 756,300 - 799,999

Fuel Injection Pump & Camshatft

) .u ..\
;lv r\\ L
/) €A

'

O

o

AV
Y
/ur.m\\

/

,
N e}

\

.mmnw \
- ] \
Awwmwwmﬂ\\\
\““\me‘ )
Vi
—&A
By \
R0 \
7
-~ rmmmm\muxxxf //
0 SN 5 \
” - T — L A o - \
] soo-u““mmuuxuu/ / T8}
\““z.\“‘: v \
7 #) ) /

—

(4#] llll..-lllll.-v_, ‘r..\\X\ \\
!

I~

lllllllll.'_
i

—
] u_
g it

( N_ QGRS \
| g v
S0,

Y

\
\

)7 )

—

\

.m
yo—

——fpe
— PR

X

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Fuel Injection Pump & Camshatft

Page 54 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-15862-51010 1 Pump, Injection
2 KB-15861-52110 1 S  Shim, Injection Pump
3 KB-01311-10620 2 Screw, Socket Head
4  KB-15841-91500 2 Stud
5 KB-15841-92320 2 Nut, Cap
6 KB-04512-50060 4 S  Washer, Lock
7  KB-15841-95680 1 Joint
8 KB-15861-52120 1 S Shim, Injection Pump
9 KB-15875-16170 1 Camshatft, Fuel Injection
10 KB-08153-06203 1 /P Bearing, Ball
11 KB-15841-51150 1 Gear, Injection Pump
12 KB-05712-00515 1 Key
13 KB-15841-55450 1 Sleeve, Governor
14  KB-15841-55690 1 Case, Governor Ball
15 KB-07715-00801 32 Ball, Metal, 1/8 Dia
16  KB-15261-55470 1 Ring, Governor Sleeve Retaining
17  KB-07715-03217 8 Ball, Metal, 17/32 Dia
18 KB-08103-06203 1 Bearing, Ball
19 KB-04612-00170 1 Ring, External Retaining
20 KB-15841-16320 1 Stop, Fuel Camshaft
21 KB-01023-50612 2 Screw, Hex Cap w/Washer
22  KB-15875-16020 1 Camshaft Assy, Fuel Injection [Includes Ref
No. 9, 10, 11, 12, 13, 14, 15 (Qty 32), 16 & 17
(Qty 8)]
25 KB-15875-16020 1 Camshaft Assy, Fuel Injection [Includes Ref

No. 9, 10, 11, 12, 13, 14, 15 (Qty 32), 16 & 17
(Qty 8)]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 117

1772 SIN 756,300 - 799,999

Fuel Tank

-_@m -] v.

/ ___u

/ \
,

T

/ , /
\ __Rﬂl - / \\\
R\
m A

" /// ..,./ \
\ ___ \ U // \
// e .:/

”v . ..._. ./ \ ,‘.

(o))

L

N \-/ |

7 ’ /\ o \..\.HHH i
/ ‘ \v,.unv Vs v‘.\
v /
_,_, Af il
:

S -:ag

o Il¥

ww

/ < /
/ v/ "
- vv _ﬁw_\. ' \I
\ %&fgx/
\\\... / ,, “ - ..._.\ ’ ’ \
/ _q \ P O
A s“wuv.\x“.l . \_\ ’ ’
v

I[Il

...
B

e R wn._mv -
A ke )

1

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999 Page 56 of 117
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 759-3438 1 Tank Assy, Fuel [Includes Ref No. 4 (Qty 2), 5
& 6]
2 751-3044 1 /P Cap w/Gauge, Fuel
3  723-3003 1 /P Gasket, Fuel Tank Cap
4  751-3008 2 S  Bushing
5 751-0171 1 S  Valve w/Screen, Shut-Off
6 751-3054 1 Fitting, Fuel Line
7  723-3051 2 Strip, Foam Gasket Sealing, 3 in. Lg
8 703-1368 2 Strip, Trim, 4 in. Lg
9  735-0199 6 S  Bumper, Rubber
10 703-1349 1 Strip, Foam Gasket Sealing, 12 in. Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 117

1772 SIN 756,300 - 799,999

Gear Case

e

— ~ AN

Vo
e ]

.,v..

\\\ @ /

_

)
O -
A/ N J
x N
W \ %‘
St
d wnxmu vum hmmmunﬁ ////. ~
v M "~ Yﬂll\ II -—
. /// ,III
”/”J"..HHMW\\ ') ﬂ/,, mlu
_\V.WHH\JV /M Ve \“‘2
v V\_\ ‘ —N\—"% vg
/ mzr ( \\ )
oo T N3]
VN R _nm - -
s e
..“\ p/a \ \V o) Mwy
(X TN, Q
) xr#/mmmmu“\y\.\\\ N} //
7N A,”yﬁ\ // A\
Vs \)_\.m\ N\ A\

\\
/ \
i 2o\ ,,)
\\\\ /
r Mn ,,, -
\ =
T e, 0
\ & =SS =
G
® o
g \ A \\mm/ /

l) P

@\ ™

® .@wv B

i

N
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Gear Case

Page 58 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-19069-04020 1 Case Assy, Gear [Includes Ref No. 2 (Qty 2),
3&4 (Qty 3)]
2 KB-15261-96020 2 Plug
3  KB-15841-56280 1 Pin
4  KB-04811-06130 3 /P O-Ring, 1/2 X 11/16
5 KB-15862-04130 1 S  Gasket, Gear Case
6 KB-01023-50618 1 /P Screw, Hex Cap w/Washer
7 KB-01023-50650 10 Screw, Hex Cap
8 KB-15841-91010 3 Screw, Hex Cap w/Washer
9 KB-01023-50670 1 Screw, Hex Cap
10 KB-01023-50675 1 Screw, Hex Cap
11  KB-04512-50060 3 S  Washer, Spring
12 KB-15241-32290 1 Joint, Pipe
13  KB-15841-94010 1 Washer, Flat
14  KB-15877-04140 1 /P Seal, Oll
15 KB-70000-15241 1 /P Element, Filter
16  KB-15841-36950 1 Spring
17  KB-15841-36930 1 Seat, Valve
18 KB-07715-03211 1 Ball, Metal, 11/32 Dia
19 KB-19461-83340 1 Cover
20 KB-19461-88130 1 S  Gasket
21  KB-15221-88210 3 Stud
22  KB-02056-50060 3 Nut, Hex

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 59 of 117

1772 SIN 756,300 - 799,999

Governor

\
V ’ ///Ir - .,\\\
\ 0 ~ L ,v\ ] _m
// .__’..\.— \\
‘u_/ M /
INN €

o 3 /
b YD) gy
..,_E .2 Y e Ve

/

\.”utw. j
- \muuuu_\\\..‘l\
o \n\...m 7 / \
- P
. \\\\\\\ \ \‘ \ \ \

A
,
\ ¢
\
N\ o =
\ \
,,,/ <
N
) / mwn_‘nnuu/,, /

N\
/,V

,
/ e

..\\\\Lw‘mmv/,

"
-—

.my\llxﬂv‘..

.cﬁ,/m v
v.

PR ¥
[

P

-—

/ ﬂw - V
= \ Aj. .-m\
/r\\\. g /(m,.., ___,m, X

/\\..\ .T_w ;_ | \,. /,_.,,, /
S { \v_/\,{
\ h” ‘ - ....

[—

de]

e

m—— ()

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 60 of 117

Governor
Ref#  Part Number Qty S/P/F  Description
1 KB-15841-56480 1 Spring, Start
2 KB-19461-56410 1 Spring, Governor
3  KB-19461-56050 1 Fork Assy Complete (Includes Ref No. 4, 5, 6,
7&8)
4  KB-19461-56040 1 /P Lever Assy, Fork [Includes Ref No. 9, 10 (Qty
2),11,12,13 & 14]
5 KB-15841-56060 1 Lever Assy, Fork (Includes Ref No. 15, 16 &
17)
6 KB-15841-56230 1 Holder, Fork Lever
7  KB-04512-50050 1 Washer, Spring
8 KB-15261-66410 1 Screw
9 1 Not Serviced Separately (Order Ref No. 3 or
4)
10 1 Not Serviced Separately (Order Ref No. 3 or
4)
11 1 Not Serviced Separately (Order Ref No. 3 or
4)
12 1 Not Serviced Separately (Order Ref No. 3 or
4)
13 1 Not Serviced Separately (Order Ref No. 3 or
4)
14 1 Not Serviced Separately (Order Ref No. 3 or
4)
15 KB-15841-56150 1 Shaft, Fork Lever
16 KB-15841-56130 1 Lever, Fork
17 KB-05411-00318 1 Pin, Spring
18 KB-04012-50060 2 Washer, Flat
19 KB-01023-50635 2 Screw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

N~
—
—
©
—
©
o
o) .
&
O ‘HHHHU,,.
_.,
A
Lo [\
e \
. AW Fon
..,.,.
N
" ,_./
Y\
el Y
JI( ’_J.
‘I'
& \
\ h
_ \\ \
o s | ) : _,‘.. \
3 A -Hu{.l ;__ \ | ..\HH-W..
o Lf L_ L e i~ £ \,
2 AR v/
1 H Iff ,_!.,m\_ \\‘
m ! - B Y /
S | \
LO &l...._.... I \
23 > \ /
28 . 7\
O _ m }L.,.._,
N T e . !
N~ © _n.._J‘ ....u_. 1
=T R | NN
— o e~ O O

q—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 62 of 117

Head Cover
Ref#  Part Number Qty S/P/F  Description

1 KB-15841-05550 1 Joint, Breather Pipe
2 KB-15841-05140 1 Plate, Breather Element - 1
3 KB-15841-05150 1 Plate, Breather Element - 2
4 KB-15841-05670 1 Element, Breather
5 KB-15841-05370 1 Shield, Breather QOil
6  KB-03024-50510 2 Screw, Hex Cap w/Washer
7 KB-15841-05510 1 Tube, Breather, 15.75 Lg
8  KB-15841-05590 1 Clamp, Pipe
9 KB-02114-50080 1 /P Nut, Hex

10 KB-04013-50080 1 /P Washer, Flat

11 KB-15862-14510 1 Cover, Head

12 KB-16861-14520 1 S  Gasket, Head Cover

13  KB-14601-14620 3 Nut, Cap

14 KB-15601-96650 3 /P Washer, Flat

15 KB-15221-33142 1 S  Plug, Filler

16 KB-04811-50300 2 /P O-Ring, 1-3/16 X 1-7/16

17 KB-15224-33110 1 Extension, Oil Fill

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 63 of 117

1772 SIN 756,300 - 799,999

Hood & Grille

o

N
[
\.\ LT . ll.r....-.l/
\\m_n.__m “WM l ﬂ“h..nﬂllllﬂlllll // 2
/XU —y —
;\ \umwy, \ | ‘e,.. _ﬂ..

\ \
© Y\ W\
p 7 - l // /,

\

a
I}
I
I
¥
F
f g
/I 7
1
/
.4
¥
4
r 4
rd
ra
'
P
Paaa. -
r 4
Z.
7
Pt
-t 1)
o i
N Y
ni
11
11
1)
i
U
1o
1J
el
3 ]
&
1
A
A
Y
1Y
Y
\
\
\
‘
¥
b
6
A
4
WwWw.mymowerparts.com

N\ _, N ANA
We—- 4 “w‘ NN
) SN g | \\ r /,,”4/
\ k \\\ WY
\ q_, — \ \u“nuu\ A
o “ \ N m\?m =
. L&) m ”w“““\vum-...--w
, () iw, \ /
‘n ﬁunw.\v \ \“ N N
: <117 \“mm e
| 3 B
~/ uu\w \ = mm \“\ _\\
A A
\.u"“\\m\

(a0 ] o4



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 64 of 117

Hood & Grille
Ref#  Part Number Qty S/P/F  Description
1  719-3003 1 Grille, Insert
2 703-0165 1 Screen, Grille
3  719-3002 1 Housing, Grille
726-3015 1 S Clip, Cable
710-3021 1 /P Screw, Hex Washer Tapp, 5/16-18 X .62 Lg
4  703-0008 2 /P Retainer, Grille Housing
736-0119 4 S  Washer, Lock, 5/16
710-3002 4 S  Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
5 732-3001 2 S  Spring
6 703-0063 2 /P Plate, Hood Hinge
710-3004 2 S  Screw, Hex Cutting, 5/16-18 X .75 Lg
7  747-3009 1 /P Hinge, LH - Hood
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
712-3008 2 S Nut, Hex Jam, 3/8-16 GR5
8 747-3010 1 S  Hinge, RH - Hood
736-0185 2 S  Washer, Flat, .406 X .75 X .063 Thk
712-3008 2 S Nut, Hex Jam, 3/8-16 GR5
9 703-1753 1 Support, Hood
710-3015 1 /P Screw, Hex Cap, 1/4-20 X .75 Lg GR5
712-3006 1 /P Nut, Hex, 1/4-20 GR5
710-0578 2 /P Screw, Phillips Drive Mach, 1/4-20 X 1.5 Lg
736-0463 2 S  Washer, Flat, .25 X .62 X .052 Thk
736-3006 2 /P Washer, Int/Ext Lock, 1/4 Dia
10  732-3006 1 S  Spring, Side Panel
11  703-1076 1 Panel, LH - Side
736-0463 1 S  Washer, Flat, .251 X .62 X .052 Thk
712-3044 1 Nut, Wing, 1/4-20
12 703-1077 1 Panel, RH - Side
736-0463 1 S  Washer, Flat, .251 X .62 X .052 Thk
712-3044 1 Nut, Wing, 1/4-20
13  703-0947 1 Hood
779-3496 1 Label, General Information & Adjustment
779-3296 1 /P Label, Booster Battery
14  731-3059 1 Ornament, Hood
710-3016 1 Screw, Pan Hd Tapp #8-18 X .25 Lg
710-0227 1 /P Screw, Hex Wash Hd Tapp, #8 X .50 Lg
736-0142 1 S  Washer, Flat, .281 X .50 X .063 Thk
15  731-3003 1 S  Seal, Edge
16 759-3442 1 Kit - Hood Label [Includes Ref No. 17 (Qty 2)]
17  731-3053A 2 S  Graphic, Cub Cadet Script w/Adhesive
18  703-0260 1 Support, Steering Column
710-0111 1 /P Bolt, Carriage, 1/4-20 X 1.25 Lg
712-0324 1 /P Nut, Hex Insert Lock, 1/4-20
736-0463 1 S  Washer, Flat, .251 X .62 X .052 Thk
19 712-0324 2 /P Nut, Hex Insert Lock, 1/4-20
20 703-1008 1 Pedestal
710-3008 4 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
726-3009 1 Clip, Cable

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 65 of 117

(o]

™)
"
1:1111
’ uinl i
iy N e ¥ IAIIII.‘ IIIIIII
D) / , {
) .___,“uw_ / . ../,. (o)
- o - _J u_ 4_. ’_.. .
— h ..- " H LI‘. A [\ e ,WI H
o .l 3 Y
o} e m_um N o
()] - e S
- - - \\\ \“\llllhﬁ.
o)) N ’ / l..
m .\\ ‘\ \\Illl/ \
wy
o - ()
o % ’II g ‘\
3, c Illlll\\\
O =
0 >
~ O
Z .9 .
=
o S 7
N~
N~ 2
— T

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999 Page 66 of 117
Hydraulic Cylinder
Ref#  Part Number Qty S/P/F  Description
759-3431 1 /P Kit, Hydraulic Cylinder Seal (Includes Ref No.
1,2,3,4&5)
1 1 O-Ring, 2-1/8 X 2-1/2 X 3/16
2 1 O-Ring, 3/4 X 1 X 1/8
3 1 O-Ring, 2-5/16 X 2-1/2 X 3/32
4 1 Seal, Hydraulic Cylinder Piston Rod Wiper
5 1 Retainer, Hydraulic Cylinder Front Head
6  717-3005 1 /P Cylinder, Hydraulic

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 117

1772 SIN 756,300 - 799,999

Hydraulic Lift & Front Outlet Controls

(] Illll....lll.t)

o™

™

[ o
- ‘..Illllllllu“

| e

{ mw..‘\\\ \

/ / \\ / w\a
/' / / m.a
/ \\ f
\\\\munnunnnn\\w\\\

| / -

.
NN

e ®FTT N\
_b /

7 \

/
o |||...|||va V\ \\ .\,Inmﬁ...v o ~
m www& ﬂ U

1TI e ————— T \

m llv. ;.\ y

3 Vlnwmi < 7)

iiiiii WW A_Ig

SURBEENENY; ¥

-

! -

” ]

o~ it e

e mmz.. ~N
Ly e e o et B

AIA...II!...IIII-

EN

L, mw mw

w
N

o o /r ™~
S

N m ~—
g >

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Hydraulic Lift & Front Outlet Controls

Page 68 of 117

Ref#  Part Number Qty S/P/F  Description
1 717-3025 1 /P Valve Assy, 2 Spool Control
710-0606 3 /P Screw, Hex Cap, 1/4-20 X 1.50 Lg
712-3006 3 /P Nut, Hex, 1/4-20 GR5
759-3434 1 Kit, Seal
759-3435 1 Kit, Spring Centering
2  713-3000 2 S  Link, Chain
3  703-0455 1 Handle Assy, 2 Spool Valve
4  720-3004 2 Grip
5 721-3001 8 /P O-Ring
6 727-3012 1 /P Elbow, 90 Deg Tube
7 727-3003 4 Elbow, Reducer, 3/8 to 1/4
8 727-3031 1 /P Hose, Extending
9  727-3005 1 Hose, Retracting
10 727-3006 1 /P Elbow, 90 Deg w/O-Ring
11 721-3002 2 /P O-Ring, 1/4 OD Tube
12 717-3005 1 /P Cylinder, Hydraulic (For Component Parts See
Breakdown Under Hydraulic Cylinder)
13  727-3007 1 /P Elbow, 45 Deg w/O-Ring
14  727-3019 1 Tube Assy, Return
15  727-3041 1 T-Fitting
16 727-3035 1 Tube Assy, Valve Pressure
17 727-3036 1 Tube Assy, Pump Pressure
18  727-3040 1 S Union Fitting
19 727-3033 1 Tube Assy, Pump Pressure
20 727-3002 2 S  Connector, 37 Deg Tube
21  727-3039 1 Fitting, 90 Deg
22  727-3017 2 Hose, Pressure Supply
23  716-3014 2 Ring, External Retaining
24  727-3014 2 /P Coupling Body, Hydraulic
25  731-3022 2 /P Plug, Protective
26 714-3014 1 Pin, Cotter, 3/16 X 3/4 Lg
27  750-3008 3 Spacer, .267 X .406 X .375 Lg
28 703-0170 1 Plate, Valve Support
29  747-3016 2 Clamp
712-0237 4 S  Nut, Hex Center Lock, 5/16-24
30 703-0186 1 Support, Valve Handle
710-3013 2 /P Screw, Hex Cap, 1/4-20 X .50 Lg GR5
712-3006 2 /P Nut, Hex, 1/4-20 GR5

WWW.mymowerparts.com



Page 69 of 117

ISSIoON

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Hydrostatic Transm

TN
[ S ! =
o - (AN WY.. &~
© o m
oo o //
[de 3y, ON~ ., —
< / N A5 \ p ﬁuv/
- iy P
< / mu & 0 My MW/ N <t
e8] ., ., ﬂ MW
J ., W
/ / WO M~ oDt nJ s . J\ NG
e o (o8 (Y < ~ I
T o]\ N { o
SR VIR W AR RN Gromreeme
m ey P00 / ., / N s g = e -— —

AR

/. // \ %
W
—@uﬁur w@r?_i M
e e e S/ W N (e // i ~
e\ ,,,,/ g I
- /Y )
Am_w N\ Y /2% %._
e \ Y SN\
/ Ammuwg \ © S h/_.ug.\\ﬁ. /
\ N\ /e \"oo 1B\ \
O ey . NN ~
a: )
WO A
VA
. w (\ 0
. -
o

d_\m \nmalﬂ/ II...IIIIIII -
N o ..-A /UMM/,// s
< / AN \\\\
:J.\- N - -
w MW““\ 4
[ Y, \ ) (=
s ¥ (] N2
mmw m\\
m o “Wv A m/
ER N\ 5 o
\ “&\ —

O \ &Y Y

\\\.””H\\\.amv R mvun“mw\.
o= % VA
s - ..w. S u_ \
< - “wwm._ ”v NH(“.“xman..wv /
\ IR S\
\ x_\\\\\\v,m?--\ O\ @
A USss7 7 \
\\ JA\\ \\ \V\ Kl”ll\ \ [#3]
/n.,_ .Illl.-vhwv j \\_/ .n Nw.!\ AW\.:_.\- v
o ar \-\
/,, P g A.m_uuwv w\\\
,/.\\\\ amv

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Hydrostatic Transmission

Page 70 of 117

Ref#  Part Number Qty S/P/F  Description
A  SU-9510405-0003 1 /P Kit, Charge Pump (Includes Ref No. 2, 27, 28,
29, 30, 31 & 32)
B  SU-9500085 2 S  Valve Assembly (Includes Ref No. 35, 36, 37
& 38)
C SU-9510385-0003 1 Kit, Relief Valve (Includes Ref No. 16, 17, 18
(2), 20 & 34)
D SU-9510385-0001 1 Kit, Relief Valve (Includes Ref No. 16, 17, 18
(2), 19 & 20)
E SU-3103078 1 Housing Assembly (Includes Ref No. 1, 2, 4
(2) &5 (2)
1 SU-3103069 1 Housing, Transmission
2  SU-9008000-7505 1 S  Seal Lip
3  SU-9001370-0003 1 /P Bearing, Roller
4  SU-9001455-0004 2 Bearing, Needle
5 SU-9008000-6701 2 /P Seal, Lip
6  SU-9009625-6904 2 /P Washer
7 SU-3101045 1 /P Shaft, Trunnion
8 SU-9006320-0069 1 Ring, Retaining
9 SU-3102875 1 S  Gasket
10  SU-9004800-2506 2 S Pin
11  SU-3102907 1 /P Shaft, Motor
12 SU-3102020 2 /P Plate, Thrust
13  SU-3103136 2 /P Block, Cylinder
14  SU-3102687 1 /P Plate, Valve
15  SU-9001355-0001 2 /P Bearing, Roller
16  SU-3100055 2 /P Plug
17  SU-9004201-3100 2 S O-Ring
18  SU-9510447 4 /P Kit, Shim Pack
19 SU-3101536 1 /P Spring, Center Relief Valve
20 SU-3100053 2 /P Cone, Relief Valve
21  SU-9007200-3728 4 Screw, Hex
22  SU-9005001-2500 1 Plug, Pipe
23  SU-9005100-7500 2 Plug
24  SU-3103110 1 S  Center Section
25  SU-3101069 1 /P Pipe
26  SU-9007206-4428 2 Screw, Hex
27  SU-9008000-6201 1 S  Seal Lip
28  SU-9001455-0002 1 /P Bearing, Needle
29 1 Charge Pump Housing (Order Charge Pump
Kit No. SU-9510405-0003)
30 SU-9004875-0076 1 /P Pin
31 1 Gerotor (Order Charge Pump Kit No.
SU-9510405-0003)
32  SU-9004100-0360 1 O-Ring
33  SU-9005001-1200 4 Plug, Pipe
34  SU-3102301 1 Spring, Implement Relief
35 1 Valve (Order Valve Assembly No.
SU-9500085)
36

SU-9004201-8000 . MyAMower B&fts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Hydrostatic Transmission

Page 71 of 117

Ref#  Part Number Qty S/P/F  Description
37 SU-9006110-0160 2 /P Ring, Back-up
38  SU-9004100-0160 2 O-Ring
39 SU-3102731 1 /P Plate, Valve
40  SU-9004800-1508 2 /P Pin
41  SU-9004690-1910 3 /P Pin, Spring
42  SU-3103072 1 Swashplate
43  SU-3102989 1 /P Shaft, Pump
44  SU-9001310-0001 1 /P Bearing, Ball
45  SU-3103181 1 S  Shaft Assembly, Trunnion
46  SU-9007500-3722 2 Screw, 12 Point
47  SU-9007200-3724 2 Screw, Hex
48  723-3014 1 S  Oil Filter
49  SU-9004201-5000 2 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 72 of 117

1772 SIN 756,300 - 799,999

Idling Components

qll'

V\A
K ez
ll!l!l ﬁ“m__vv

\!

oy
(o

/
n.\....l!\\

o

4 -\
_....._m.mmw‘\ "’ ./././

\. J_.)i \_ :

__\ \ // \v

\. \ \ S / )
o \H

e f
/

J. f " -
A€
v_\...\\ e n,ﬁ\ . mm )
Z P
\ <t
s P y——
o~ i

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Idling Components

Page 73 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-15852-52850 1 Cover
2 KB-15841-52140 1 S  Gasket
3 KB-01023-50616 2 Screw, Hex Cap w/Washer
4  KB-15841-54092 1 Bolt Assy, Idling [Includes Ref No. 5, 8,9 & 10
(Qty 2)]
5 KB-15841-54100 1 Bolt Assy, Adjusting (Includes Ref No. 6 & 7)
6 1 Not Serviced Separately (Order Ref No. 4 or
5)
7 1 Not Serviced Separately (Order Ref No. 4 or
5)
8 KB-15261-92020 1 Nut
9 KB-15841-54220 1 Nut, Cap
10 KB-15021-33660 2 Washer, Flat
11 KB-15841-54270 1 Cap
12 KB-15841-54122 1 Bolt, Adjusting
13  KB-15841-92020 1 Nut
14 KB-15601-96650 2 /P Washer, Flat
15 KB-15841-92330 1 Nut, Cap
16 KB-16241-54420 1 Cap
17 KB-16851-16210 1 S Cover

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 74 of 117

1772 SIN 756,300 - 799,999

Implement Li

&3 ~—

(O Y

-

u
&
pmmmmemm— <L
ac
Ue

_ A“HMHHT\

e—"""% mw.._w./

e~

"\, . s
AN w e N T
nie .--...---..J..Amﬂw _ No m{IHH....,n mmw \ - \\-lunw
N,

[=)]

mp« m,,u ]
mmmw,/

/4! \

(9] v m—————]

\2 <

ED 0 S

— e (=

| TR /m— «©y

S T
=

e
N 5

K "~
\2)

ﬂllU |M'..l|lllillljﬂﬁ\
{

.

\\\\\. -
-

N Z

R -

.
~ 0

-—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Implement Lift

Page 75 of 117

Ref#  Part Number Qty S/P/F  Description
1 703-0838 1 Lift Assy, Rockshaft
715-3020 2 Pin, Slotted Roll, 3/8 Dia X 2.0 Lg
2 703-0854 1 S  Rockshaft Assy
3  703-0268 1 Bracket, Lift
4  711-3030 1 Pin, Clevis, 1/2 Dia X 2.172 Lg
736-0108 1 S  Washer, Flat, .510 X .75 X .033 Thk
714-0115 1 S Pin, Cotter, 1/8 Dia X 1.0 Lg
5 703-0176 1 /P Pin Assy, Lift
6  717-3005 1 /P Cylinder, Hydraulic (For Component Parts See
Breakdown Under Hydraulic Cylinder)
7  738-3008 1 Bolt, Shoulder
8 703-0174 1 Bracket, Cylinder
9 736-3019 3 Washer, Flat, .531 X 1.06 X .134 Thk
10 712-3022 3 /P Nut, Hex Center Lock, 1/2-13 GR5
11 710-3032 2 /P Screw, Hex Cap, 1/2-13 X 1.25 Lg GR5
12 703-0189 1 /P Cam, Lift Handle Stop
13 720-3005 1 Knob, Torque
14  710-0206 1 /P Screw, Hex Cap, 1/4-20 X .88 Lg
15 712-0107 2 S Nut, Hex Patch Lock, 1/4-20
16  746-3018 1 S  Cable Assy, Indicator
17  738-0255 1 S  Screw, Shoulder, .375 Dia X .181
18  736-0286 1 S  Washer, Bowed Spring
19  732-0357 1 S  Spring, Extension, .33 0D X 1.12 Lg
20 703-1483 1 S Indicator Arm
21 703-1482 1 Bracket, Mounting
728-0117 2 Rivet, Pop, .125 Dia X .232 Lg

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 76 of 117

o

50l

~ W N
M ”" v ) )
Hir y om_hv ..A@_-H/m\n._ ///
7 SN
A . / B
in\k\ N ,/x \ //m

h \WAHD

\

=
Y]

\“.: _\... | vﬁ/ /, \
Y\
S9N
N AN Y O
\Lw ﬂ”ﬂf.\\v ‘,\ e \H\\\

Y 5
A

(

o

-

WWW.mymowerparts.com

(] £

-

Injection Pump Nozzles, Pipes & Glow Plugs

1772 SIN 756,300 - 799,999



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Injection Pump Nozzles, Pipes & Glow Plugs

Page 77 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-15862-42500 1 S  Pipe, Overflow
2 KB-14971-42750 2 Clamp, Pipe
3  KB-15841-42500 1 Pipe, Overflow [Includes Ref No. 2 (Qty 2)]
4  KB-15841-51360 1 Fitting
5 KB-15601-96650 1 /P Gasket
6 KB-19667-53000 3 S  Nozzle, Injection
7  KB-15841-53620 3 S  Gasket
8 KB-15841-53710 1 Pipe, Injection - 1
9 KB-15841-53720 1 Pipe, Injection - 2
10 KB-15861-53730 1 Pipe, Injection - 3
11  KB-15841-53850 2 Clamp, Pipe
12 KB-15841-53860 2 Clamp, Pipe
13  KB-03024-50520 2 Screw w/Washer
14  KB-15694-65510 3 S  Plug, Glow
15 KB-15841-65560 2 /P Wire, Glow Plug

WWW.mymowerparts.com



Page 78 of 117

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Instrument Panel & Controls

,._,u...f
ll.ﬂ”!. :
) llnun w.m .
- =
[ .ﬂﬂn,. h,,uw.. !.111
" ﬂ.“..w ..nﬂﬂﬂ Illl IIIJ'
o e ——— R ) /
\\“nuuuuuuuu..i e .l lﬂmuw/ ...luum- o
VRN N 3 o] e
/ o o~ -
\ \ \ ™ z”””ﬂ”u? !..i...... N mm»v.
\ Ill.. IHUII IIII \AIV, I!l.u \‘n
\ e, S W, . - ‘m f m
\ \ \ \ 4 I!IIII.II .I.!...I. ;/Huuul hh-?\\ \I-n!M”I / §
\/ /8 TN\ S / N Q
~ o
- IL \ \ \\ \ \\ ~ 1.,/,.”///, //.,.Jluuuu /ﬂﬂﬂ/ C
. \11 P e ) A
s lll.:._. \ \\\ kk . _...IIH,H..II//// ~ . S
g A 9% ., I“ﬂ/IH . e
r.._._..,,lz_\ \ \\W \v A,.. m 11...1”n/mmmu”“//,/ u.nfmum 1=
\ -, ., ., ™y w
4 S, SR s
\ 7\\ \ -, lH”HﬂIIIIIII: IHMMMHW”/ -IIII
.. \ III./.. IIHHII .III IIHMH III "~ m N
_ \ e .umu.w; m”// //uuuuuxn\v/v _ ‘!u. q
o A e
L Y SR d
/TR N &S =
A //U/ I/II.
/”n,.f.... .m/ ﬁﬂu,.ﬂﬂ/ //uu O
s R
A 2
N P WA II..... Ry
3 /I/I MH;... y
. < (@ Yoy / c
et .
A \\“IlinUu.I,. _ Ammw /UHIIII\\ Amw_ Ww \“ \
.......Il { / Mw Tl / / T \ Y\ / -
!‘r\__.\ \M R /// haN
ey Y .,
s N
\ N \\ ~
\ ! 7 \n/vlﬂ/”r \ \
\\\A:H ~ J,/ \\
AN & W
‘\ /7 ,uwwxmm / :\\\
mu\ \ / /mmmmmmm\.f.\ \
Y/ mz
- 2, /

\ “““Hﬂun. N

o /.ﬂ
(o
\ ! ...nn‘\
\\\ ”ﬁmm..
\\\““mmmmmm

‘ ¢ o
Ry

/

74




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Instrument Panel & Controls

Page 79 of 117

Ref#  Part Number Qty S/P/F  Description
1 731-3037 1 Cover, Panel
2  725-3058 1 S  Hourmeter
3 KB-19488-83030 1 /P Gauge, Water Temperature
4  725-3023 1 S  Ammeter
5 710-3143 2 /P Screw, Pan Hd Cutting, #10-24 X 1.5 Lg
6 731-3041 1 Plate, Throttle Adhesive, Locktite #495
7  725-3153 1 Indicator Lamp, Glow Plug
725-3125 1 Bulb, Light
8 725-3134 1 Light, Oil Indicator
725-3125 1 Bulb, Light
9  735-3002 1 Grommet, Instrument Panel
10  710-3009 4 /P Screw, Pan Hd Cutting, #10-24 X .75 Lg
11  703-1018 1 Panel, Instrument
12 721-3003 1 Knob
13  736-3020 1 S  Washer, Flat, .266 X .625 X .036 Thk
14  731-3007 1 /P Stop, Handle Detent
15 720-0166 1 /P Knob, Ball
16 703-0950 1 Bracket, Throttle Control Support
17  703-1001 1 Lever, Throttle Control
18 703-0952 1 Cam, Throttle Control
19  703-1000 1 Cam, Fuel Shut-Off
20  738-3050 1 /P Shatft, Pivot
21  736-0264 2 S  Washer, Flat, .344 X .62 X .063 Thk
22 736-3079 2 Washer, Spring, .39 X .74 X .020 Thk
23  723-3038 1 Disc, Friction
24  712-3009 2 S  Nut, Hex Center Lock, 5/16-18 GR5
25  736-0242 2 /P Washer, Bell, .345 X .88 X .060
26  710-0376 1 /P Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
27  712-0267 1 S Nut, Hex, 5/16-18
28  711-3140 1 /P Spacer, Tube, .325 X .43 X .45 Lg
29  746-3013 1 S  Cable, Throttle
30 746-3012 1 Cable, Shut-Off

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o AN —

\ h X% o
5 P~ ....--....:----._...A}ulu/ .ﬁurw.:uwr; N\
i W/ .\I’ ,.uw Inrl..”u
S 0 INSE T N
@ ST AN e F
2 m,.mmww,ﬁ---,, —
© — - @ -
o O /- PN
.“...i - m)\\_ N
NV [ /
AN I_A..i —7\,
kv/ ,.,,_..:H_f.w,v 4/ [
h\,‘_.,,..\.. \ __nvu. Iy 4
/) ~ fru / “/m,.. Ay " m
\n.._, U ./ /NN N
SRR N 5
y, \\\_ J d_ /v\ \ m ‘Il‘fl rl-,.f«m \ o C
¢ ,_,_ \ \u/, \ Ny n..f !.....“._... )
ﬂ ﬁu \w va\ \.. ..,.u / ._nhu
T u/ ,. c_.,“//. N
«v _Av.,,.vwn .,, w
\A/ /.,,, x p
- .\ //f”.;ﬂ N
- ,.., U v_, Y ”” \ q
{
/ n.,/ x / /, hj,, / ,.,/ W
/ If ‘ U \ .\F \U...\) .- O
\ n A ;m.\ : In.iu_ r
/ \_ / Vu}u /y/% r m
A.._Jumm“.NmJ. \ ,,.-V \§! (\,’b =,
\ /”Wrw‘mwc / ,.,w N A / m
\ N -~/ -
SN --..L \ /,/,,, /,, ‘\ /A .. V.,yc_\. ) W
A v \ \\ /../ nnu// ....... UA -1
% Ne. mkll...1.~ \ \./\ rrlfv A , VV!
%, l IIIJ_., \/”M/ / \\
=
2 “_“‘ ,~ / ,,,m,u_,y/
: NS
o \ .“m_“ // .w.zv\
o / / ‘ i —
© 5 m / / , A
o 2 € \ Amm \ _m"
N~ m i L- 4
Z
25
o2
™~ E w
K] o

<



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Intake Manifold

Page 81 of 117

Ref#  Part Number Qty S/P/F  Description

1 KB-15862-11762 1 S  Manifold, Inlet
2 KB-15861-11820 1 Gasket, Inlet Manifold
3 KB-01023-50625 2 /P Screw, Hex Cap
4  KB-01023-50650 2 Screw, Hex Cap
5 KB-15862-91010 1 Screw, Hex Cap
6 KB-04512-50060 7 S  Washer, Spring
7  KB-15861-12310 1 S  Manifold, Exhaust
8 KB-15861-12350 1 S  Gasket, Exhaust Manifold
9 KB-01023-50618 3 /P Screw, Hex Cap

10 KB-01513-50618 3 /P Stud

11  KB-02056-50060 3 Nut, Hex

12 721-3017 2 S  Gasket

13  KB-02114-50080 4 /P Nut, Hex

14  KB-04512-50080 4 S  Washer, Spring

15 KB-01513-50822 4 /P Stud

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 82 of 117

™

1772 SIN 756,300 - 799,999

Main Bearing Case

/o
\
\
\
-
- J .
AN
“,uu‘_o\w 7 v..u

_ —

A sy ) MHT

— a\k\nuw

i

72 (&Y%
f W“-.\\‘\\AH\

"2 -

' A
L N nw R
(/A VNH--A‘_W\&“‘_, D)
2 -,,_,...H\_ “ NI emf)
¢ “,m-,,ww “m_ & \_H\\“_R 5/ 9

Py
u_. w \._.e\\\

74 /
/_\\ﬂ \_n_ P\ %))
U3 A
) /Qm/ .mw/
/MMM%WWW”,
\e.

WWW.mymowerparts.com



1772 SIN 756,300 - 799,999

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Main Bearing Case

Page 83 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-15841-04090 1 Case, Main Bearing
2 KB-15841-04540 6 Bolt, Bearing Case
3  KB-15841-04360 1 S  Shim, Bearing Case
4  KB-15841-04810 1 Cover, Bearing Case
5 KB-15841-04820 1 S  Gasket, Bearing Case
6 KB-01023-50620 8 Screw, Hex Cap w/Washer
7 KB-01023-50622 8 Screw, Hex Cap
8 KB-19215-99160 1 /P Seal, OIl
9 KB-15841-04040 1 Case, Main Bearing - 1
10 KB-15861-04050 1 Case, Main Bearing - 2
11 KB-15841-04562 2 Bolt, Bearing Case

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 84 of 117

1772 SIN 756,300 - 799,999

Muffler

(mmr—

mmv e ”/ m_w. m,//
/Iv/ //
\a

IHHHHH / >
(57 )=

.a. ¢
..llllll y KN

\ \ﬁuuu.l. =

0 ----------...%hnmw Lo M\
: ay

ﬁm, .||||||...l||..|.!..@Mﬂ et

| S

pk ~(Dum B m--ﬂﬂ ,
- & i’ \.\I Avww‘ N A \ ‘N Illll“ \‘
M .\»//y.. _ mm: \, .
™~ \ Ny _w ) e’
e \\w“ o
IlllllmWhA

\

"_
e s o

_J

nv )

Lo g e e nmv o

ﬁu

/

D o

:!l\

4

“\
4

iy

\

-0

X
\

y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 85 of 117

Muffler
Ref#  Part Number Qty S/P/F  Description
1 KB-66711-54410 1 /P Pipe, Muffler
2 KB-66711-54420 1 /P Band
3 KB-01150-50865 1 S  Screw, Hex Cap
4  KB-04013-50080 2 /P Washer, Flat
5 KB-04512-50080 1 S  Washer, Spring
6 KB-02114-50080 1 /P Nut, Hex
7  KB-19488-12110 1 Muffler
8  759-3150 1 S  Cover, Muffler w/Graphic
779-3391 1 Graphic, Hot Surface - Do Not Touch
9 KB-01202-50612 4 /P Screw, Hex Cap
10 KB-04013-50060 4 S  Washer, Flat
11  KB-66711-54550 1 /P Cover, Muffler Flange
12 KB-66711-54560 1 /P Cover w/Nut, Muffler Flange
13  KB-01153-50628 2 S  Screw, Hex Cap
14  KB-04512-50060 2 S  Washer, Spring
15 KB-02014-50060 2 Nut, Hex
16  703-0954 1 /P Extension, Exhaust Manifold
17  721-3017 2 S  Gasket, Muffler
18 710-0888 4 /P Screw, Hex Cap, 5/16-24 X 1.0 Lg GR5
19 736-0119 4 S  Washer, Lock, 5/16
20  712-3057 4 S Nut, Hex, 5/16-24 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 86 of 117

1772 SIN 756,300 - 799,999

Oil Pan

4

\/

1!"

]

,wwc,
lr\\

(
/A
0/
4

N

\IIJF;‘-

\\
\\g
V\ “

A

i1
~
et

\ s , "y maa
Y1/ O/,
\\ N4 \ ) /
N\ \?\ y
,”ﬁ ,”“g:\\\-‘-;1={,lg[---\

r’\
ll.l

10 ho

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 87 of 117

Oil Pan

Ref#  Part Number Qty S/P/F  Description
1 KB-15862-01500 1 Pan, Oll
2 KB-15861-01620 1 S  Gasket, Oil Pan
3 KB-01023-50612 18 Screw, Hex Cap w/Washer
4  KB-15221-33750 1 Plug
5 KB-15109-33660 1 S  Gasket
6 KB-16851-32110 1 Filter, Oil
7  KB-04811-00160 1 S O-Ring
8 KB-01123-50814 1 Screw, Hex Cap w/Washer
9 KB-15841-36410 1 /P Gauge, Oil

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 88 of 117

"

-

.-
ool

5
g

{7

(o2}
33 .
O_ w . Nt \. _v‘ﬁ
= w w-m a-{ e \ \_“
£ 3 W P
~ 9 N\ Wl --,..g\k g .-,,mm.”_
Z 5 \ <
o B "\ © A,m..nw.

W - ...\\\\\\lu e n1 ]
S8 ol ) \

,,”,, s
- _J

. ‘ﬂu-

R

e

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999 Page 89 of 117
Power Steering Hydraulics

Ref#  Part Number Qty S/P/F  Description
1 727-3038 1 Hose, Steering, 10.5 Lg
2  727-3037 1 Hose, Steering, 8.9 Lg
3 727-3039 1 Fitting, 90 Deg
4  727-3012 2 /P Elbow, 90 Deg Tube
5 717-3041 1 S  Cylinder, Power Steering
6 727-3034 1 Tube Assy, Valve Pressure
7 727-3041 1 T-Fitting

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 90 of 117

1772 SIN 756,300 - 799,999

PTO Clutch

\‘____\“nn
o’
/e
,\\ €.
_. \\I...ﬂl
¢\
N @ - C

\

(-

WWW.mymowerparts.com

4
_\ /4 \\n_.\“ e
( D)
', , \\\““\ ‘__A,.”H n.nu“\ ) “_\_.“
\Y f”n"..../. \\\ __ f..f....n.._ -.\._“““\ .
Iluuﬂl uny ’IM..”..HI HI“ ““-

i
\ Ay

-
J.....ll e

s

P~

)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 91 of 117

PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 703-0971 1 Shaft, Stub
2 710-0152 1 S  Screw, Hex Cap, 3/8-24 X 1.0 Lg GR5
3 710-3141A 5 /P Screw, Flat Hd Cntsnk w/Patch, M8 X 16 Lg
GR5
4  711-3139 1 Spacer, 1.0 X 1.38 X .19 Lg
5 717-3035 1 S  Clutch, PTO (For Component Parts See PTO
Clutch Breakdown)
6 736-0169 1 S  Washer, Lock, 3/8
7  736-3075 1 Washer, Flat, .406 X 1.5 X .150 Thk HDN
8 703-0980 1 Bracket, Torque
9 710-0117 1 S  Screw, Hex Cap, 5/16-24 X 1.00 Lg GR5
736-0119 1 S  Washer, Lock, 5/16
712-0123 1 /P Nut, Hex, 5/16-24
10 710-3137 1 Screw, Hex Cap, M8-1.25 X 20 mm Lg GR5
736-0119 1 S  Washer, Lock, 5/16
11 736-0242 2 /P Washer, Bell, .345 X .88 X .060 Thk

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

-

™ o~
— ﬁ
©
A
(@]
(6]
(@]
3
o
8]
.
"b ._.“1
/
() Iy
._ .
Sy i g (o)
b ,_..Hnu o= e ———— A-..-iq \..m””,
“ ] g/ )
\ - i \‘\ \\
/ . /g
\ N\
7 \ N\ >
/ - \ S AN Nt
/ // o ,,”Hu,‘
Va,
\\\ \\ \\ _ _\ \\
2 'y, /A
3 \\\ \\ \
3 /) /
" /// :
: ““\ Namseny/ Vi
S /) gr-,-uv \H\ \ 74
) 0 v/ 4
© 9o \ \ /
°T \\ /
= om \ \ - U——:'-Y
58 J/ /
g LF
2 . —
83
oo

© &P < M~ nmu_
-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Radiator & Hoses

Page 93 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-19498-72060 1 Radiator Assy (Includes Ref No. 14, 15, 16, 17
& 18)
736-0255 2 S  Washer, Bell, .515 X 1.14 X .04 Thk
710-3136 2 Screw, Hex Cap, M10-1.25 X 25 mm Lg GRS8
2  703-1009 2 Bracket, Screen Support
3  703-0982 1 Brace, Radiator
4  703-1752 1 Brace
5 710-3140 4 Screw, Hex Cap, M6 X 14 mm Lg GR5
6  736-0270 4 /P Washer, Bell, .265 X .75 X .062 Thk
7 736-0242 1 /P Washer, Bell, .345 X .88 X .06 Thk
8 712-0158 1 S  Nut, Hex Center Lock, 5/16-18
9 703-1057 1 /P Screen, Radiator
10  732-0320 1 S  Spring, Extension, .38 OD X 3.25 Lg
11  703-1510 1 Extension, Radiator
12 726-0132 4 /P Clamp, Hose
13  735-3019 1 Hose, Lower Water
14  KB-15272-72020 1 /P Cap, Radiator
15 KB-19488-72330 1 Shroud, Fan
16 KB-15861-72710 1 Tube, Overflow
17  KB-15231-73110 1 /P Cock, Drain
18 KB-15231-96690 1 /P Washer
19 KB-15409-94610 1 Label, Radiator
20  735-3020 1 /P Hose, Upper Water
21  723-3037 1 Cover, Foam Hose

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 94 of 117

1772 SIN 756,300 - 799,999

Rear Axle Carrier

LO) e -

L) =

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Rear Axle Carrier

Page 95 of 117

Ref#  Part Number Qty S/P/F  Description
1 703-0906 2 /P Carrier Assy, Rear Axle (Includes Ref No. 2 &
3)
736-0213 8 /P Washer, Bell, 3/8 Dia
736-0169 4 S  Washer, Lock, 3/8 Dia
710-3116 4 /P Bolt, Hex Patch, 3/8-16 X 2.5 Lg GR5
710-3115 4 /P Bolt, Hex Patch, 3/8-16 X 3.0 Lg GR8
710-3124 4 Bolt, Hex Patch, 3/8-16 X 2.25 Lg GR5
2 741-0363 2 S  Bearing, Needle
3 721-0187 2 S Seal Oll
4 721-3014 2 /P Gasket, Carrier
5 703-0907 2 Axle Assy, Rear [Includes Ref No. 6 & 7 (Qty
5)]
6  703-0908A 2 Disc, Brake
7  710-0852 10 /P Bolt, Lug
8 716-0136 2 /P Retainer, E-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

4}

Page 96 of 117

_ﬂ“Hv

\,
”””.., )
Amnwu_ A A\
O NN
s II f
l_”./ /”'.\._.

PR——

1772 SIN 756,300 - 799,999

Rear Wheel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999 Page 97 of 117
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3016 2 Tire, Soft-Trac, 26 x 12 x 12
1 734-3017 2 S Rim, Rear Wheel
2 734-3068 2 S  Valve, Tubeless Air
3 777-8680 2 Label, Inflation
4  712-3050 10 /P Nut, Lug, 7/16-14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 98 of 117

1772 SIN 756,300 - 799,999

Seat & Support

..._..I-I-.i.....w

L

.............,A....\

/

/ ~

Ir
o
4
E
N

[]
[
1
¥

(o)

g

{

— M,,.I.W””

2\ /,,. /
N /I W |
\ \

f -
\

\; r /,
&/ QP

N

3
~

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 99 of 117

Seat & Support
Ref#  Part Number Qty S/P/F  Description
1 759-3349 1 S  Seat w/Graphic (Includes Ref No. 2)
710-3008 4 /P Screw, Hex Cap, 5/16-18 X .75 Lg GR5
736-0242 4 /P Washer, Bell, .345 X .88 X .06 Thk
2 779-3416 1 S  Graphic, Caution
3  703-0068 2 /P Spring, Seat
710-3002 4 S  Screw, Hex Cap, 5/16-18 X 1.0 Lg GR5
736-3070 4 /P Washer, Flat, .344 X 1.5 X .105 Thk
4  703-0069 1 Cover, Battery Box
5  735-3005 2 Bumper, Hood Adhesive, Loctite #495
6  736-0242 4 /P Washer, Bell, .345 X .88 X .06 Thk
7  712-3010 4 S Nut, Hex, 5/16-18 GR5
8  723-3045 1 Bushing, Snap
9  779-3229 1 Label, Fuel Warning
10 703-0070 1 Bracket, Pivot - LH
710-3000 2 S  Screw, Hex Cap, 3/8-16 X .75 Lg GR5
736-0169 2 S  Washer, Lock, 3/8
11  703-0072 1 Bracket, Pivot - RH
710-3000 2 S  Screw, Hex Cap, 3/8-16 X .75 Lg GR5
736-0169 2 S  Washer, Lock, 3/8
12 725-3093 1 Switch Assy, Beam

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 100 of 117

1772 SIN 756,300 - 799,999

Speed Control Plate

(wy)

\

M~

{ -
N7
\Xﬁ. - .&‘

o
-
e

...llnnﬂfh./

) 2

'

A\ S , ya

N o “

\
\ \ - . \\. u\l\br:.\\

N4 I

- ; \\A

L
-y —— -,/

\\\\4r\
A .\\\
_L(w_.\v.\uw\ m

P
g E—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999 Page 101 of 117
Speed Control Plate

12 KB-15852-57720
13  KB-05411-00318
14  KB-04811-10070
15 KB-15841-57920

S  Lever, Engine Stop

Pin, Slotted Spring
/P O-Ring, 5/32 X 9/32
/P Spring, Return

Ref#  Part Number Qty S/P/F  Description
KB-15842-57000 1 Plate Assy, Speed Control (Includes Ref No. 1
& 6 thru 18)
1 KB-15841-57110 1 /P Plate, Speed Control
2 KB-15841-57210 1 S  Gasket
3  KB-01023-50618 2 /P Screw Hex Cap w/Washer
4  KB-01053-50618 2 Screw Hex Cap w/Washer
5 KB-15601-96650 2 /P Washer, Flat
6 KB-15841-56110 1 /P Lever, Governor
7  KB-15841-57240 1 Collar
8 KB-04811-10160 1 /P O-Ring, 5/8 X 3/4
9 KB-15841-57150 1 S  Lever, Speed Control
10 KB-15841-92010 2 Nut, Hex
11  KB-15841-57740 1 Shatft, Lever
1
1
1
1

16  KB-15108-57280 2 Stop

17  KB-19202-91010 1 Screw, Hex Cap

18 KB-02056-50060 3 Nut, Hex

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 102 of 117

1772 SIN 756,300 - 799,999

Steering Column

=2

— &\ \

T T 7] /
2 /.rv \
/
/
/
/
/
/
,
/ N - \
\\ 0 / VAQ C/ \
/ A { !..il:!.i:!\. W
- T N\ /A N
/ I/I“\l.
S C
N (©
e
S
MQ_“%
0 - \ \ \\\\vu-
II/ \
\ / ( / / A\“Am
A \ ’ / /
”mmm”--u.‘. \ / = .-----.._,.,, 0 / / mmwx N
Ny ) S w7 ®
| // AR Sy / m,u_ \Ah
/ \ T,_An“.llllll.v./ )r/.\l /
77 NP e /
'/ ,.* mz /
/
/ \8 ||l!...i._ w / /
NN ey e v/, - /
T\ (@ A/
\ \\ Y& // £ W /
|\ B - B
f (.\“\\r@_.illmww||!|!. \ - \\ \\
W €

I AA—

S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Steering Column

Page 103 of 117

Ref#  Part Number Qty S/P/F  Description
703-1481 1 /P Steering Column Assy
1 RG-G103025 4 S Nut, Hex, 5/16-24
2 RG-HGF016003-A1 1 S  Power Cover & Check Valve Assy (Includes
Ref No. 5)
3  RG-032755 5 Ring, Seal
4 RG-032758 5 O-Ring
5 RG-032645 1 O-Ring
6 RG-HGF015002 1 Manifold, Port
7 RG-401443-X1 1 Kit, Spring
8 RG-HGF013001-Al 1 Drive Assy, Hex
9 RG-040147-X1 1 Roller Kit, Needle
10 RG-HGF014000-A1 1 Valve & Ring Assy
11 RG-HGF015000 1 Manifold, Isolation
12 RG-HGF013002 1 Drive Link
13 RG-HGF019008 1 Ring, Metering
14  RG-021347-0112 11 Screw
15 RG-032724 1 Seal
16 RG-HGF014001 1 Cover, Commutator
17 RG-HGF014002-A1 1 Commutator & Ring Assy
18 RG-477301-0034 1 Spacer, Drive Link
19 RG-HGF013000-A2 1 S  Metering Assy [Includes Ref No. 9 (Qty 2), 14,
16, 17, 18, 20 & 21]
20 RG-HGF107000 1 Rotor Assy
21 RG-HGF013000 1 Drive Plate
22 RG-477300 1 Spacer
23 RG-066978 1 Bearing, Thrust
24  RG-032763 1 S  Seal, Face
25 RG-032770 1 S Ring, Back-up
26 RG-477297 1 Seal, Spacer
27 RG-HGF016001 1 Plate, Upper Cover
28 RG-086112-S12679 1 Input Shaft Assy (Includes Ref No. 29)
29 RG-401465 1 Ring, Retaining
30 RG-028493 1 Washer
31 RG-028495 1 Plate, Retaining
32  759-3374 1 Upper Cover & Tube Assy
33 RG-061016 1 S  Bearing, Column
34 RG-402405 1 Dust Seal, Column
35 RG-021360-0462 4 Bolt, Special
36 712-3056 1 /P Hex Jam Nut, 5/8-18
RG-SK000011 1 S  Kit, Seal [Includes Ref No. 3 (Qty 5), 4 (Qty 5),

5, 15, 24 & 25)]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 104 of 117

1772 SIN 756,300 - 799,999

Steering Mounting

™

i
(v o
[V
[y
f (an]
\\ _"I. (e)]
\
..i.....
n,
l'l llll
..1........1: ..il..:..... _WJ
", o, -
.,

b

Ap—

Ll /

e .-..------...-lemv -

)

/

\

" N

/

v,
of

£

%

.,
lﬂlﬂ
(%

e
e

4
v

n‘
o

#

/

h\
}‘_

I

/4

29)
o

s
(Y]

N
™

[

Y



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Steering Mounting

Page 105 of 117

Ref#  Part Number Qty S/P/F  Description

1 723-3001 1 S  Seal, Steering Gear

2 731-3011 1 /P Wheel, Steering

3  712-3056 1 /P Nut, Hex Jam, 5/8-18

4  721-3000 1 /P O-Ring

5 731-3012 1 S Cap, Steering Wheel

6  779-3077 1 Label, Steering Cap

7 703-1481 1 IP/IF  Steering Column Assy

8 703-1444 1 Bracket, Steering Mounting

9 736-0242 3 /P Washer, Bell, .345 X .88 X .060 Thk
10 712-3057 3 S  Nut, Hex, 5/16-24 GR5
11  719-3067 1 S  Bracket, Cylinder Mounting
12 710-3005 2 /P Screw, Hex Cap, 3/8-16 X 1.25 Lg GR5
13  736-0267 2 S  Washer, Flat, .385 X .87 X .06 Thk HDN
14  736-0169 2 S  Washer, Lock, 3/8
15  712-3000 2 S Nut, Hex Center Lock, 3/8-16 GR5
16  710-3032 2 /P Screw, Hex Cap, 1/2-13 X 1.25 Lg GR5
17  736-3084 2 /P Washer, Flat, .51 X 1.12 X .06 Thk HDN
18 736-0921 2 S  Washer, Lock, 1/2
19 712-3022 2 /P Nut, Hex Center Lock, 1/2-13 GR5
20 736-3003 2 /P Washer, Flat, .531 X .688 X .054 Thk
21  710-3177 2 /P Screw, Hex Cap, 1/2-20 X 1.5 Lg GR5
22  723-3053 2 S  Alignaball End, 1/2-20
23  712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
24  717-3041 1 S  Cylinder, Power Steering
25  719-3065 1 Arm, Steering
26  712-3066 1 S Nut, Hex, 1/2-20 GR5
27  710-3083 1 /P Screw, Hex Cap, 5/16-18 X 1.38 Lg GR5
28  712-3009 1 S Nut, Hex Center Lock, 5/16-18 GR5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 106 of 117

1772 SIN 756,300 - 799,999

Controls

ission

Transm

X (o]

@&

h \1& \n_.i

) ||||'A AMNN_\

e P

(]

N
e Y]

O

\ [{e]
\ 2

L

£ .III..-IIIlII_lI'.‘
-

o -~
ﬂm. ...Illlllllll.-x‘w M
ll\

v

AI —

/
/
I\

-—

==y, \\
D /)
KR/

(

[T lll....!Am A

(Y] .Ill...llllll.tlm

[
/
et | -w \\
—g A\
& ﬁ N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Transmission Controls

Page 107 of 117

Ref#  Part Number Qty S/P/F  Description
1 703-0194 1 S  Plate Assy, Damper Spring
2  716-3000 1 S Ring, Snap, .375
3 716-0115 1 S Ring, Snap, .625
4  732-3012 1 S  Spring, Compression
5 732-3013 1 S  Spring, Compression
6 711-3033 2 S  Pin, Spring Guide
7  703-0196 1 Bracket, Cam Pivot
8  736-0267 2 S  Washer, Flat, .385 X .87 X .06 Thk HDN
9  710-0520 2 /P Screw, Hex Cap, 3/8-16 X 1.5 Lg GR5
10 703-0198 1 S Cam, Control
11  736-0272 1 S  Washer, Flat, .510 X 1.0 X .06 Thk
12 716-0865 1 /P Ring, Snap, .500
13  703-0232 1 /P Rod, Control
712-3001 1 S Nut, Hex Jam, 3/8-24
14  719-3013 1 /P Clevis, Adjustment
711-3037 1 S  Pin, Clevis
736-0140 1 S  Washer, Flat, .385 X .62 X .063 Thk
714-0507 1 S  Pin, Cotter, 3/32 Dia
15  747-3026 1 /P Rod, Connecting
712-3025 1 Nut, Hex Jam, 5/16-24
712-3045 1 S Nut, Hex Jam, 5/16-24 LH Trd
16  723-3011 1 S Ball Joint, 5/16-24
17 723-3012 1 S Ball Joint, 5/16-24 LH Trd
18 712-0305 2 S Nut, Hex Patch Lock, 5/16-24
19 710-3033 1 Screw, Rockshaft Bearing, 3/4-16 X .75 Lg
712-3026 1 S Nut, Hex Jam, 3/4-16 GR5
20 703-0201 1 /P Shaft Assy, Cross
21  723-3013 1 S Disc, Friction
22  736-3022 3 S  Washer, Bell
23  712-3053 1 S Nut, Hex Top Lock, 1/2-20
24 720-3000 1 S  Knob, Control

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

————.

-

[
\ \mw--,..-----,-,-5...-{\- N

|.rl|rl|rllr...f.,“ﬁ\JJM-.Ilr....Illl

— .‘jnL..nl ||||| B a‘ummm u“nummmﬂ.,u:.///r/r - T

. .
/ P \\\\

A ,(,Mm

/
e
\,

wv, A
wmayagagmmmmmnu%“u,/_m ”V

g m_,,-um, °

Page 108 of 117

/’

i, | N—— e il

me - {!..1)..1.\1\:{; T e\
g ﬂ WLy /9 ¥ 4,,\ ) “: /

g Gy, 3
e ,, \ \

H h_,.!rlr!il\\
"mwnxwﬁuun:n ®

{ ay
FYY Jfll\\ . / // AA 4 \ \ \\ ...Am__m“ \m \

’ . \ \ ; 5
- ; = :
Sou | U
/ ‘\lrl{‘I“ __ Il!lr.,.l —
[ {o Re— ”,/VHP.. ) \_
AWo

2
o
%, 8 oy ”v
~ 5 |

5 { ) A4 e
1 P — ) ‘n \
m m ““ \..mhllll l\\)lv ..-
Qu., m ™ Allﬂ-nnﬂﬂnﬂﬂuﬂ
© &
e
> 3 ) m
o & o Wv \
o2 ; 5
~ /
~ & /
— \

/

———— bt e e e

-

-0

rt.L.u v

(e 0]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Transmission-Differential

Page 109 of 117

Ref#  Part Number Qty S/P/F  Description
1 717-3220 1 S  Housing Assy, Rear Transaxle
2 721-3015 1 S  Gasket, Rear Cover
3  703-0905 1 /P Plate, Rear Cover
4  717-3217 1 S  Gear Assy, Ring w/Case
5 717-3137 1 Plate, Differential Flange
736-0119 4 S  Washer, Lock, 5/16
710-0573 4 Bolt, Hex Patch, 5/16-18 x 1.25 Lg GR5
6 741-0369 2 /P Cone, Roller Brg
7  716-0133 2 Ring, Retaining, 11/16
8 717-3113 2 /P Gear, Pinion - 10T
9 717-3133 1 Shaft, Cross
10 717-3112 2 Gear, Side - 16T
11  703-0904 1 S  Drawbar
736-0169 5 S  Washer, Lock, 3/8
710-3118 5 /P Bolt, Hex Patch, 3/8-16 x 1.0 Lg GR5
12 710-3117 2 Bolt, Hex Patch, 3/8-16 x .62 Lg GR5
736-0169 2 S  Washer, Lock, 3/8
13  710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 Lg GR5
736-0169 2 S  Washer, Lock, 3/8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 110 of 117

ing

-Rear & Adapter Housi

ission

Transm

o4
—

Ilnl

_C

ud

) OV
MJK o
/_,

ﬁw

IIIIIIII ...JY

/,

HnunHHHHHHM\MMMHHHMW/M

s ws.l * vJ/ )

Mv_\m,,__.. r.%%%_ﬁ m X ,.,y....‘ e

/M%m.\ 1-;..%\ K \\\ Wm\ &

S———
-n\\\l\)l.lll||\

..... -\ 5P g

S -

I~

o™

-
Q
s 4] " C
\ 12
g
2
\ o
y S
/ =
A :
o] J% ‘ = N W
0y /7 _A i |
9= ? ,,
;;gAﬁ@;; \
-— @\N m”wgw--_» -\
‘ A AR »
== “ (Y //,”,/ ¢ y / / ,/ ﬂ/ J,, x \ ,,,

by
p

ke /\f \
VA
me 1 S T / ,A
c—y \ \

D) \
AN

\




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999
Transmission-Rear & Adapter Housing

Page 111 of 117

Ref#  Part Number Qty S/P/F  Description
1 717-3220 1 S  Housing Assy, Rear Transaxle (Includes Ref
No. 2 & 3)
723-3034 1 Gasket, Eliminator, 24 cc Tube
723-3036 1 Primer, Gasket, 6 oz Can (For use with
723-3034)
723-3035 1 Remover, Gasket, 12 oz Can
2 717-3123 2/AR Shim, Rear Bearing Cup, .004 Thk
717-3124 2/AR Shim, Rear Bearing Cup, .014 Thk
717-3125 2/AR /P Shim, Rear Bearing Cup, .007 Thk
3 741-0370 1 Cup, Roller Bearing
4  741-0371 1 Cone, Roller Bearing
5 717-3070 1 /P Shaft, Bevel Pinion NOTE: Proper selection of
Ref No. 11 is required when replacing
717-3070. R
6 716-0138 2 /P Ring, Retaining, 1.312 Dia
7 717-3126 1 Gear, Reduction - 68T
8 717-3202 1 Housing Assy, Adapter w/Cup (Includes Ref
No. 9)
9 741-0372 1 S  Cup, Roller Bearing
10  741-0373 1 S  Cone, Roller Bearing
11 717-3127 1 /P Retainer, Front Bearing, .125 Thk
717-3128 1 S Retainer, Front Bearing, .119 Thk
717-3129 1 /P Retainer, Front Bearing, .113 Thk
717-3130 1 /P Retainer, Front Bearing, .107 Thk
717-3131 1 S  Retainer, Front Bearing, .101 Thk
717-3132 1 /P Retainer, Front Bearing, .131 Thk
12 726-0216 1 /P Plug, Expansion, 2.12 OD
13  715-0146 2 Pin, Dowel, 3/8 Dia X 5/8 Lg
14  736-0141 6 S  Washer, Spring, .445 X .75 X .017 Thk
15 710-0850 2 Screw, Hex Cap, 7/16-14 X 2.5 Lg GR5
16  736-0226 2 S  Washer, Flat, .46 X .875 X .060 Thk
17  710-0844 4 Screw, Hex Cap, 7/16-14 X 1.75 Lg GR5
18  737-0177 1 /P Plug, Drain NOTE: Use Teflon Sealing Tape
19  759-3430 1 Shim Package [Includes Ref No. 20 (Qty 3),
21 (Qty 4), 22 (Qty 2) & 23 (Qty 2)]
20  717-3097 1 S  Shim, Bearing Retainer, .004 Thk
21 717-3098 1 S Shim, Bearing Retainer, .007 Thk
22  717-3099 1 /P Shim, Bearing Retainer, .014 Thk
23  717-3100 1 /P Shim, Bearing Retainer, .028 Thk
24  717-3203 2 S  Retainer Assy, Bearing w/Cup (Includes Ref
No. 25)
710-0514 6 /P Screw, Hex Cap, 3/8-16 X 1.0 Lg GR5
736-0169 6 S  Washer, Lock, 3/8
25  741-0400 2 Cup, Roller Bearing
26  727-3042 1 Tube, Dipstick NOTE: Use Teflon Sealing
Tape
27  703-1496 1 Blade Assy, Dipstick
721-0194 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 112 of 117

1772 S/N 756,300 - 799,999
Valves & Rocker Arms

0 ) < (4]

nynw ruvv m

mmm;*-

Anwy.r

-
AR
v

I~
N

.,“,.-ny_. },//n..ﬁuun{unwnnuﬁ
\ / H

l. -
kg S —

\

— h)i
W/

) i||||...||!1mm_v , < \\\\\
O m 2 _M \ s AHHH,NHH-HHH, q
- m e s \ A ,AH\
“““ M ¥ \\M.. b ._....én--------”n /
M\\ ‘\M.n‘u‘)/xf\.._ M—
: u \ N /Ay,
< .-------...-.,@v@ .gs & vﬁ._ﬂ___ﬂmnu_____",. , \\\ﬂuwmv /
\ - /. w Jﬁ__ // ..\.\\.\“ \N.r
/ “ 5 \ 7V
O/ W nmm o™ /e~
/ /. o .nmmw
- / Lol ““
\ 1/ b \ mmmwr
AR /&
W\ /S
/// y \ nsn\ /
\ \ 7 N\
nn_iluuur-ullv/ // \ \\ /
/ //\\ D
// / -
\ O\
/f/ M~ ™
W -0 S
' e ™~
f _.Mw \“ / \\
3 o TN Qm\ - / /
uw > ™ ™~ S {7 M ) 1nmmu s
5] N \ug_ N.K I mmw P —
g / - IIIII
{ \-,v Mo b .\ .._“__.aév-...m Y
< S Lo i ina— e /oo mm -
- h\Km \ \‘ Lo \\ \ \ “““A
B/ @ &
/. \ / € )
\ / w / ey +—rmmm—e )
\ / o\ /

// \\ (9] / \

\/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/IN 756,300 - 799,999 Page 113 of 117
Valves & Rocker Arms
Ref#  Part Number Qty S/P/F  Description
1 KB-14601-13110 3 /P Valve, Inlet
2 KB-14601-13120 3 /P Valve, Exhaust
3  KB-14601-13240 6 Spring, Valve
4  KB-14601-13330 6 Retainer, Valve Spring
5 KB-14601-13360 6 Collar, Valve Spring
6 KB-14601-13280 6 Cap, Valve
7  KB-15841-13150 6 S  Seal, Valve Stem
8 KB-15861-14260 1 Shaft, Rocker Arm
9 KB-15841-14320 2 Spring
10 KB-15841-94020 2 Washer, Flat
11 KB-01023-50610 2 Screw, Hex Cap w/Washer
12 KB-15841-14350 3 Support, Rocker Arm
13  KB-14601-14410 3 Stud
14  KB-02056-50060 3 Nut, Hex
15 KB-04012-50060 3 Washer, Flat
16  KB-04512-50060 3 S  Washer, Spring
17  KB-14601-14420 1 Screw, Rocker Arm Shaft
18 KB-14601-14430 2 Washer, Rocker Arm Shaft
19 KB-14601-14310 2 Spring, Rocker Arm
20 KB-15841-14030 6 Arm Assy, Rocker [Includes Ref No. 21 (Qty 6)
& 22 (Qty 6)]
21 KB-15841-14230 6 Screw, Adjusting
22  KB-14601-14240 6 Nut, Hex

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 114 of 117

1772 SIN 756,300 - 799,999

Water Pump

A

<N
x/ J m“
\\““ s

) \v“\mmn.. mm_._,

‘f
= anl

‘__.‘

uruu’

\—

\Yr—

\

up————,
i
7l V.

N

\\_\.U
.....;Qmpm\.x.yv

. Vlmmuuwml\\

i

74

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 SIN 756,300 - 799,999

Page 115 of 117

Water Pump
Ref#  Part Number Qty S/P/F  Description

1 KB-19069-73032 1 Pump, Water (Includes Ref No. 2, 3,4,5 & 6)
2  KB-15852-73520 1 Flange, Water Pump
3  KB-15852-73550 1 Bearing
4 1 Not Serviced Separately (Order Ref No. 1)
5 KB-15852-73050 1 Seal
6 KB-19069-73510 1 Impeller, Water Pump
7 KB-15852-73340 1 Pipe, Water Return
8 KB-15841-73430 1 S  Gasket, Water Pump
9 KB-01023-50625 4 /P Screw, Hex Cap w/Washer

WWW.mymowerparts.com



Page 116 of 117

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Water Pump Hoses & Thermostat

1772 SIN 756,300 - 799,999

©
A
,,

, .
@ﬁ%% ,ﬁ,

N\ T ..,,
A ILP/ V/ \ /
/
/)

\ 35
v m \MM\ﬁjr
/

<t .|||||||...||.-.A

-

f(\ ||l.‘.. . i /,..l\\K /,\ mwwww..rlllll|llll. o
.th“\ 2 4 A
Q -|||||||||.“m|' o .
\\) “MW{W--..I...N = .

SO
A \\ \\Aﬁv )/M ruﬂ
\.nl/ |||/ /I:/l[rl
- V, )
G, \VA Lo
2\ \\\nu “ e \w \5
Amuu\v / \ /
/Y
/ —_
L \wm
mm numm: [ w\_ /.././
vody,
/ B ,/
A7
\_ml.\\xﬁ n), m A ///il\
N )
TN H \xv\\ S

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

1772 S/N 756,300 - 799,999
Water Pump Hoses & Thermostat

Page 117 of 117

Ref#  Part Number Qty S/P/F  Description
1 KB-15841-72860 1 /P Pipe, Water
2 KB-15841-72870 1 /P Pipe, Water
3  KB-15841-91510 1 Stud
4  KB-02056-50060 1 Nut
5 KB-04512-50060 1 S  Washer, Spring
6 KB-09318-89030 2 Clamp, Hose
7 KB-15841-72910 1 S Flange, Water
8 KB-15841-72920 1 S  Gasket, Water Flange
9 KB-01023-50616 2 Screw w/Washer
10 KB-16241-73340 1 Pipe, Water Return
11 KB-15841-73350 1 /P Pipe, Water Return
12 KB-16241-73360 2 Band, Pipe
13  KB-19203-73010 1 Thermostat
14 KB-15841-73260 1 /P Cover, Thermostat
15 KB-15531-73270 1 S  Gasket, Thermostat Cover
16 KB-01023-50622 2 Screw w/Washer

WWW.mymowerparts.com



